somonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G
Sy, ~
’//"/uh\\“\\\ 1190

FCC CO-LOCATION RADIO
TEST REPORT

FCC ID : 2ARGE-6383
Equipment : Digital Media Receiver
Model Name : 02T2V3

Applicant . Flake LLC

4321 W. College Avenue; Suite 200
Appleton, Wisconsin 54914

Standard . FCC Part 15 Subpart E §15.407

The product was received on Jan. 22, 2019 and testing was started from May 15, 2019 and completed
on Jun. 25, 2019. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory,
would like to declare that the tested sample has been evaluated in accordance with the test
procedures and has been in compliance with the applicable technical standards.

The report must not be used by the client to claim product certification, approval, or endorsement by
TAF or any agency of government.

The test results in this report apply exclusively to the tested model / sample. Without written
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History of this test report

Report No. Version Description Issued Date

FR800521-02G 01 Initial issue of report Jul. 10, 2019
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Summary of Test Result

Report Ref Std. Test ltems Result
Clause Clause (PASS/FAIL)
3.1 15.407(b) Unwanted Emissions Pass
15.203 .
- 15.407(a) Antenna Requirement Pass

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Maggie Chiang
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Digital Media Receiver
Model Name 02T2V3
FCC ID 2ARGE-6383

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

EUT supports Radios application [ WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

Zigbee

1.2 Product Specification of Equipment Under Test

Standards-related Product Specification

WLAN 802.11b: 2412 MHz ~ 2472 MHz

WLAN 802.11a: 5180 MHz ~ 5240 MHz; 5260 MHz ~ 5320 MHz;
Tx/Rx Frequency Range 5500 MHz ~ 5720 MHz; 5745 MHz ~ 5825 MHz
Bluetooth: 2402 MHz ~ 2480 MHz

Zigbee: 2405 MHz ~ 2480 MHz

Bluetooth : Flex Antenna with gain 5.1 dBi
Zigbee: Flex Antenna with gain 4.9 dBi
<2412 MHz ~ 2472 MHz>

Ant. 0 : PCB IFA Antenna with gain 4.6 dBi
Ant. 1 : PCB IFA Antenna with gain 4.5 dBi
<5180 MHz ~ 5240 MHz>

Ant. 0 : PCB IFA Antenna with gain 5.3 dBi
Ant. 1 : PCB IFA Antenna with gain 4.9 dBi
Ant. 2 : PCB IFA Antenna with gain 5.5 dBi
Antenna Type / Gain <5260 MHz ~ 5320 MHz>

Ant. 0 : PCB IFA Antenna with gain 5.7 dBi
Ant. 1 : PCB IFA Antenna with gain 5.3 dBi
<5500 MHz ~ 5720 MHz>

Ant. 0 : PCB IFA Antenna with gain 4.8 dBi
Ant. 1 : PCB IFA Antenna with gain 5.6 dBi
<5745 MHz ~ 5825 MHz>

Ant. 0 : PCB IFA Antenna with gain 5.0 dBi
Ant. 1 : PCB IFA Antenna with gain 4.7 dBi
Ant. 2 : PCB IFA Antenna with gain 6.2 dBi

Bluetooth LE : GFSK

Zigbee : BPSK, QPSK

802.11b : DSSS (DBPSK / DQPSK / CCK)

802.11a : OFDM (BPSK / QPSK / 16QAM / 64QAM)

Type of Modulation

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

: Sporton Site No.
Test Site No.

03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No. TW0007

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2

Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower). For radiated measurement, pre-scanned in two configurations, with accessories and without

accessories. The worst case (with accessories) was recorded in this report.

2.1 Carrier Freq

uency and Channel

Zighee Zighee Zighee
2405-2480 MHz 2405-2480 MHz 2405-2480 MHz
Channel Freq. (MHz) Channel Freq. (MHz) Channel Freq. (MHz)
11 2405 17 2435 25 2475
2400-2483.5 MHz 2400-2483.5 MHz
Bluetooth - LE 802.11b
Channel Freq. (MHz) Channel Channel
39 2480 01 2412
5150-5250 MHz 5150-5250 MHz
802.11a 802.11a
Channel Channel Channel Channel
36 5180 48 5240
5250-5350 MHz 5470-5725 MHz
802.11a 802.11a
Channel Freq. (MHz) Channel Channel
64 5320 100 5500
5725-5850 MHz 5725-5850 MHz
802.11a 802.11a
Channel Freq. (MHz) Channel Freq. (MHz)
165 5825 149 5745
TEL : 886-3-327-3456 Page Number : 70f15

FAX . 886-3-328-4978

Report Template No.: BU5-FR15EWL AC MA Version 2.4

Report Issued Date : Jul. 10, 2019
Report Version 101



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

<Co-Location>

Modulation

Data Rate

5GHz 802.11a CH48 for Ant. 0+1 + 5GHz 802.11a CH149 for Ant. 2 +
BLE 1Mbps + Zigbee CH25

MCSO0 + 6Mbps +
1Mbps + 250K

5GHz 802.11a CH64 for Ant. 0+1 + 5GHz 802.11a CH149 for Ant. 2 +
BLE 1Mbps + Zigbee CH25

MCSO0 + 6Mbps +
1Mbps + 250K

5GHz 802.11a CH100 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zigbee CH25

MCSO + 6Mbps +
1Mbps + 250K

5GHz 802.11a CH165 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zighbee CH25

MCSO + 6Mbps +
1Mbps + 250K

5GHz 802.11b CH1 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zigbee CH25

1 Mbps + 6Mbps +
1Mbps + 250K

5GHz 802.11b CH1 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zigbee CH11

1 Mbps + 6Mbps +
1Mbps + 250K

5GHz 802.11b CH1 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zigbee CH17

1 Mbps + 6Mbps +
1Mbps + 250K

5GHz 802.11b CH1 for Ant. 0+1 + 5GHz 802.11a CH36 for Ant. 2 +
BLE 1Mbps + Zighbee CH25

1 Mbps + 6Mbps +
1Mbps + 250K
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2.3 Connection Diagram of Test System

<Co-Location Mode>

120WaciiHz
EUT
(Adapter)

]

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “Compliance.exe” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.1.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(2) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.*

(ii) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in
this band must use the mask specified in Section 15.407(b)(4)(i).
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3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.
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6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.1.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
= I I
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.1.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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4 List of Measuring Equipment

. .. Calibration
Instrument [Manufacturer| Model No. Serial No. [ Characteristics Date Test Date Due Date Remark
Rohde & May 15, 2019~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 11, 2019 Jan. 10, 2020
Schwarz Jun. 25, 2019 (03CH16-HY)
CBL6111D&00
. May 15, 2019~ Radiation
Bilog Antenna TESEQ 802N1DO1IN-0| 47020&06 | 30MHzto 1GHz | Oct. 13, 2018 Oct. 12, 2019
6 Jun. 25, 2019 (O3CH16-HY)
SCHWARZBE May 15, 2019~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1522 1G~18GHz Sep. 07, 2018 Sep. 06, 2019
CK Jun. 25, 2019 (O3CH16-HY)
SHF-EHF |SCHWARZBE May 15, 2019~ Radiation
BBHA 9170 |BBHA9170251( 18GHz ~ 40GHz | Nov. 20, 2018 Nov. 19, 2019
Horn Antenna CK Jun. 25, 2019 (03CH16-HY)
i May 15, 2019~ Radiation
Amplifier SONOMA 310N 371607 9kHz~1000MHz | Oct. 02, 2018 Oct. 01, 2019
Jun. 25, 2019 (03CH16-HY)
. JPA0118-55-30{171000180005 May 15, 2019~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 01, 2019 Mar. 31, 2020
3 5007 Jun. 25, 2019 (03CH16-HY)
. ) May 15, 2019~ Radiation
Preamplifier Keysight 83017A MY53270264 | 1GHz~26.5GHz | Dec. 12, 2018 Dec.11, 2019
Jun. 25, 2019 (03CH16-HY)
. TTA1840-35-H 18GHz~40GHz,v May 15, 2019~ Radiation
Amplifier MITEQ 1871923 Jul. 16, 2018 Jul. 15, 2019
G SWR : 2.5:1 max Jun. 25, 2019 (0O3CH16-HY)
EMI Test . May 15, 2019~ Radiation
. Keysight [N9038A (MXE)[ MY57290111 | 3Hz~26.5GHz | Nov. 29, 2018 Nov. 28, 2019
Receiver Jun. 25, 2019 (03CH16-HY)
Spectrum . May 15, 2019~ Radiation
Agilent N9010A MY54200486 | 10Hz~44GHz | Oct. 19, 2018 Oct. 18, 2019
Analyzer Jun. 25, 2019 (03CH16-HY)
HUBER + SUCOFLEX May 15, 2019~ Radiation
RF Cable MY1082/26EA 30M-18G Oct. 15, 2018 Oct. 14, 2019
SUHNER 126E Jun. 25, 2019 (0O3CH16-HY)
HUBER + SUCOFLEX May 15, 2019~ Radiation
RF Cable MY15539/4 30M-18G Feb. 26, 2019 Feb. 25, 2020
SUHNER 104 Jun. 25, 2019 (03CH16-HY)
HUBER + SUCOFLEX May 15, 2019~ Radiation
RF Cable MY36980/4 30M~18GHz Apr. 15, 2019 Apr. 14, 2020
SUHNER 104 Jun. 25, 2019 (0O3CH16-HY)
) E3 May 15, 2019~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 Jun. 25, 2019 (03CH16-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.8

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 3.9
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Temperature : 20~25°C

Test Engineer : Jacky Hung, Austin Li, and CR Liao
Relative Humidity : 55~60%

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) (dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg ) (P/A)(HIV)
Mode 1 5121.42 56.31 -17.69 74 40.11 32.65 13.27 | 29.72 | 207 | 141 P H
Ant 0+1 5149.24 4491 -9.09 54 28.81 32.62 13.2 29.72 | 207 | 141 A H
11a Ch48 * 5240 118.45 - - 102.61 3251 13.05 | 29.72 | 207 | 141 P H
+ * 5240 110.48 - - 94.64 32,51 13.05 | 29.72 | 207 | 141 A H
Ant 2 5389.72 53.61 -20.39 74 38.05 32.33 12.96 | 29.73 | 207 | 141 P H
11a Ch149 5351.64 43.46 -10.54 54 27.83 32.38 12.98 | 29.73 | 207 | 141 A H
+ 5132.86 56.2 -17.8 74 40.04 32.64 13.24 | 29.72 | 195 94 P \%
Ant 2 5149.76 44.33 -9.67 54 28.23 32.62 13.2 29.72 | 195 94 A \%
BLEIMCh39 | « 5240 115.03 - - 99.19 | 3251 | 13.05| 2972 | 195 | 94 | P | V
* * 5240 107.84 - - 92 3251 13.05 | 29.72 | 195 94 A \%
Ant 3 5358.64 54.81 -19.19 74 39.19 32.37 12.98 | 29.73 | 195 94 P \%
Zigbee Ch25 5350.24 42.64 -11.36 54 27.01 32.38 12.98 | 29.73 | 195 94 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Al of A38
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Band 4 5725~5850MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5646 55.84 -12.36 68.2 38.85 32.52 13.78 | 29.81 | 201 10 P H
Mode 1
ANt 041 5698.6 59.85 -44.32 | 104.17 42.64 32.64 | 13.93 | 29.84 | 201 10 P H
11a Ch48 5719.4 77.09 -33.54 110.63 59.81 32.68 13.98 | 29.85 | 201 10 P H
+ 5724.8 84.97 -36.77 121.74 67.66 32.69 14 29.85 | 201 10 P H
Ant 2 5745 112.52 - - 95.12 3274 | 14.05| 2986 | 201 | 10 | P | H
11a Ch149 5745 104.34 - - 86.94 32.74 14.05 | 29.86 | 201 10 A H
+ 5648.6 58.28 -9.92 68.2 41.27 3253 | 13.79 | 29.81 | 132 | 324 P \%
Ant 2 5697.6 64.76 |-38.67| 103.43 47.56 3263 [1392| 2983 | 132 | 324 | P | V
BLE 1M Ch39 5720 82.53 |-28.27| 110.8 65.25 | 32.68 |13.98| 29.85 | 132 | 324 | P | V
+ 5724.6 89.48 -31.81| 121.29 72.17 32.69 14 29.85 | 132 | 324 P \%
Ant 3 5745 118.95 - - 101.55 32.74 14.05 | 29.86 132 324 P \Y
Zigbee Ch25 5745 110.86 - - 93.46 | 3274 |14.05 2986 | 132 | 324 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A2 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) (dB) |(cm)|(deg) (P/A)|(H/V)
Mode 1 * 2480 105.75 - - 88.58 27.65 19.78 | 30.26 230 309 P H
Ant 0+1
11a Ch4s * 2480 105.24 - - 88.07 27.65 19.78 | 30.26 230 309 A H
* 2485.6 58.38 -15.62 74 41.19 27.66 19.78 | 30.25 230 309 P H
Ant 2
11a Ch149 2484.96 49.56 -4.44 54 32.37 27.66 19.78 | 30.25 230 309 A H
* * 2480 105.04 - - 87.87 27.65 19.78 | 30.26 209 260 P \Y
Ant 2
BLE 1M Ch39 * 2480 104.53 - - 87.36 27.65 19.78 | 30.26 209 260 A \Y
* 2484.72 58.01 -15.99 74 40.82 27.66 19.78 | 30.25 209 260 P \Y
Ant 3
Zigbee Ch25 2484.72 49.22 -4.78 54 32.03 27.66 19.78 | 30.25 209 260 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A3 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
Mode 1 * 2475 116.7 - - 99.55 27.64 19.77 30.26 239 53 P H
Ant 0+1
11a Ch4s * 2475 114.56 - - 97.41 27.64 19.77 30.26 239 53 P H
* 2483.6 63.51 -10.49 74 46.32 27.66 19.78 30.25 239 53 P H
Ant 2
11a Ch149 2483.52 53.11 -0.89 54 35.92 27.66 19.78 30.25 239 53 A H
* * 2475 113.15 - - 96 27.64 19.77 30.26 100 70 P \Y
Ant 2
BLE 1M Ch39 * 2475 110.94 - - 93.79 27.64 19.77 30.26 100 70 P \Y
* 2483.88 60.68 -13.32 74 43.49 27.66 19.78 30.25 100 70 P \Y
Ant 3
Zigbee Ch25 2483.52 50.32 -3.68 54 33.13 27.66 19.78 30.25 100 70 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A4 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) |(dB)| (dB) |(cm)|(deg)(P/A)H/NV)
4950 60.84 |-13.16 74 41.46 327 |13.47 2971 | 103 | 41 | P | H
4950 48.61 | -5.39 54 29.23 327 |13.47 2971 | 103 | 41 | A | H
4960 60.33 | -13.67 74 4091 | 3272 |13.48| 2971 | 146 | 350 | P | H
4960 48.03 | -5.97 54 2861 | 3272 |13.48 | 29.71 | 146 | 350 | A | H
7425 52.74 | -21.26 74 62.61 374 |1492 6301 328| 10 | P | H
Mode 1 7425 4341 |-10.59 54 53.28 374 |1492|63.01 |328| 10 | A | H
Ant 0+1 7440 47.74 | -26.26 74 5754 | 37.42 |1496| 63 |100 O P | H
11a Chas 10480 61.77 | -6.43 68.2 67.78 | 40.07 |17.27 | 63.66 | 100 | O P H
+ 11490 47.89 |-26.11 74 52.8 39.71 |18.09| 6299 | 100 | © P | H
Ant 2 15720 49.56 | -24.44 74 52.48 379 [21.21)| 62.36 | 100 | O P | H
11a Ch149 17235 52.09 |-16.11| 68.2 47.91 | 4312 (2291|6221 | 100 | O P | H
+ 4950 62.36 |-11.64 74 42.98 327 |13.47| 2971 | 100 | 87 | P | V
Ant 2 4950 50.24 -3.76 54 30.86 32,7 |13.47|29.71 | 100 | 87 | A | V
BLE 1M Ch39 4960 61.02 |-12.98 74 41.6 32.72 |13.48 29.71 | 100 | 345 | P | V
* 4960 4798 | -6.02 54 2856 | 32.72 |13.48| 29.71 | 100 | 345 | A | V
Ant3 7425 53.01 | -20.99 74 62.88 374 1492 | 63.01 | 348 | 57 | P | V
Zigbee Ch25 7425 4551 | -8.49 54 5538 | 37.4 | 14.92| 6301 | 348 | 57 | A | V
7440 46.81 |-27.19 74 56.61 | 37.42 [1496| 63 | 100 | O P |V
10480 58.96 | -9.24 68.2 64.97 | 40.07 |17.27 | 63.66 | 100 | O PV
11490 49.15 |-24.85 74 54.06 | 39.71 |18.09 | 62.99 | 100 | O P |V
15720 4575 | -28.25 74 48.67 379 [21.21)| 62.36 | 100 | O PV
17235 51.89 |-16.31| 68.2 4771 | 4312 |2291| 6221 | 100 | O PV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A5 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 2 5250~5350MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
Mode 2 * 5320 114.64 - - 98.95 32.42 13 29.73 | 197 | 139 | P | H
Ant 0+1
11a Ch64 * 5320 106.63 - - 90.94 32.42 13 29.73 | 197 | 139 | A | H
* 5351.52 59.51 -14.49 74 43.88 3238 | 1298 | 29.73 | 197 | 139 | P | H
Ant 2
11a Ch149 5351.2 47.19 -6.81 54 31.56 3238 | 1298 | 29.73 | 197 | 139 | A | H
* * 5320 110.01 - - 94.32 32.42 13 29.73 | 296 | 192 | P | V
Ant 2
BLE IMCh39 | 5320 102.4 - - 86.71 32.42 13 29.73 | 296 | 192 | A | V
* 5353.44 55.26 -18.74 74 39.63 3238 | 1298 | 29.73 | 296 | 192 | P | V
Ant 3
Zigbee Ch25 5351.2 44.9 9.1 54 29.27 3238 | 1298 | 29.73 | 296 | 192 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A6 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 4 5725~5850MHz (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) (dB) |(cm)|(deg) |(P/A)|(HIV)

5646 56.5 -11.7 68.2 39.55 32.52 14.24 | 29.81 201 10 P H

Mode 2
5697.4 60.59 -42.69 103.28 43.44 32.63 14.35 29.83 201 10 P H

Ant 0+1
11a Ché4 5718.4 75.99 -34.36 110.35 58.75 32.68 14.4 29.84 201 10 P H
+ 5723.8 80.36 -39.1 119.46 63.11 32.69 14.41 | 29.85 201 10 P H
Ant 2 * 5745 111.41 - - 94.07 32.74 14.46 29.86 201 10 P H
11a Ch149 * 5745 103.98 - - 86.64 32.74 14.46 | 29.86 201 10 A H
+ 5649.4 59.19 -9.01 68.2 42.22 32.53 14.25 29.81 156 326 P V
Ant 2 5698.6 65.7 -38.47 | 104.17 48.54 32.64 14.36 | 29.84 | 156 | 326 P |V
BLE 1M Ch39 5719.4 80.79 |-29.84| 110.63 | 63.56 | 32.68 144 | 2985 | 156 | 326 | P | V
+ 5724.6 89.26 -32.03 121.29 72 32.69 14.42 29.85 156 326 P V
Ant 3 * 5745 117.39 - - 100.05 | 3274 | 14.46 | 2986 | 156 | 326 | P | V
Zigbee Ch25 |, 5745 109.59 - - 9225 | 3274 | 1446 | 2986 | 156 | 326 | A | V

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A7 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
Mode 2 * 2480 105.55 - - 89.78 27.65 18.38 30.26 227 308 P H
Ant 0+1
11a Ch64 * 2480 104.99 - - 89.22 27.65 18.38 30.26 227 308 A H
* 2492.08 57.99 -16.01 74 42.17 27.68 18.39 30.25 227 308 P H
Ant 2
11a Ch149 2485.48 48.12 -5.88 54 32.33 27.66 18.38 30.25 227 308 A H
* * 2480 104.94 - - 89.17 27.65 18.38 30.26 210 265 P \Y
Ant 2
BLE 1M Ch39 * 2480 104.41 - - 88.64 27.65 18.38 30.26 210 265 A \Y
* 2484.44 57.44 -16.56 74 41.65 27.66 18.38 30.25 210 265 P \Y
Ant 3
Zigbee Ch25 2484.96 47.73 -6.27 54 31.94 27.66 18.38 30.25 210 265 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A8 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
Mode 2 2475 116.41 - - 100.66 27.64 18.37 | 30.26 238 60 P H
Ant 0+1
11a Ch64 2475 114.23 - - 98.48 27.64 18.37 | 30.26 238 60 A H
* 2484.44 61.56 -12.44 74 45.77 27.66 18.38 | 30.25 238 60 P H
Ant 2
11a Ch149 2483.52 52.27 -1.73 54 36.48 27.66 18.38 | 30.25 238 60 P H
* 2475 113.38 - - 97.63 27.64 18.37 | 30.26 100 60 P \%
Ant 2
BLE 1M Ch39 2475 111.21 - - 95.46 27.64 18.37 | 30.26 100 60 A \%
* 2484.24 59.33 -14.67 74 43.54 27.66 18.38 | 30.25 100 60 P \%
Ant 3
Zigbee Ch25 2483.52 49.95 -4.05 54 34.16 27.66 18.38 | 30.25 100 60 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A9 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 2 5250~5350MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB)| (dB) (cm ) (deg)(P/A)(HN)
4950 60.07 | -13.93 74 40.69 327 |13.47| 2971 | 100 | © P | H
4950 4952 | -4.48 54 30.14 327 |1347 2971 /100 | O | A | H
4960 59.7 -14.3 74 40.28 | 3272 |13.48| 2971 | 100 | © P | H
4960 49.4 -4.6 54 2998 | 3272 (13482971 /100 | O | A | H
7425 52.28 |-21.72 74 62.15 374 |1492|63.01 |328| 10 | P | H
7425 4355 |-10.45 54 53.42 374 |1492 6301 1 328| 10 | A | H
Mode 2 7440 4768 |-26.32 74 57.48 | 37.42 1496, 63 | 100 | O P H
Ant 0+1 10640 59.88 | -14.12 74 65.8 40.1 17.4 | 63.72 | 289 | 197 | P | H
11a Ch64 10640 47.94 | -6.06 54 53.86 40.1 17.4 | 63.72 | 289 | 197 | A | H
+ 11490 4771 | -26.29 74 52.62 | 39.71 |18.09 | 62.99 | 100 | O P H
Ant 2 15960 4598 | -28.02 74 49.01 379 [21.33| 6252 | 100 | O P | H
11a Ch149 17235 51.07 |-17.13| 68.2 46.89 | 4312 (2291|6221 | 100 | O P | H
+ 4950 59.75 | -14.25 74 40.37 327 |1347| 2971 | 161 | 84 | P | V
Ant 2 4950 51.05 -2.95 54 31.67 327 1347|2971 | 161 | 84 | A | V
BLE 1M Ch39 4960 59.19 | -14.81 74 39.77 | 3272 |13.48| 2971 /130 0 | P |V
* 4960 48.96 | -5.04 54 2954 | 3272 |13.48 2971 | 130 | O | A | V
Ant3 7425 53.86 |-20.14 74 63.73 374 1492 | 63.01 | 347 | 57 | P | V
Zigbee Ch25 7425 4559 | -8.41 54 5546 | 37.4 |14.92| 6301 347 57 | A |V
7440 47.15 |-26.85 74 56.95 | 37.42 1496, 63 | 100 | O P |V
10640 56.7 -17.3 74 62.62 40.1 17.4 | 63.72 | 301 | 170 | P | V
10640 44.89 -9.11 54 50.81 40.1 17.4 | 63.72 | 301 | 170 | A | V
11490 49.33 | -24.67 74 5424 | 39.71 |18.09| 62.99 | 100 | © P |V
15960 46.87 |-27.13 74 49.9 379 [21.33| 6252 | 100 | O PV
17235 50.74 |-17.46| 68.2 4656 | 43.12 (2291|6221 | 100 | O P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A10 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 3 5470~5725MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) (dB) | (dB) |(cm)|(deg)|(P/A)|(HNV)
Mode 3 5460.08 60.19 -8.01 68.2 44.52 32.25 13.16 | 29.74 | 196 | 218 P H
Ant 0+1 5467.76 65.3 | -3.07 | 682 | 49.44 | 3224 | 1319 2974 | 196 | 218 | P | H
11a Ch100
5458.32 47.75 -6.25 54 32.08 32.25 13.16 | 29.74 | 196 | 218 A H
+
Ant 2 5500 115.85 - - 100.08 32.2 13.31 | 29.74 | 196 | 218 P H
11a Ch36 5500 108.64 - - 92.87 32.2 13.31| 29.74 | 196 | 218 | A | H
+ 5456.4 56.37 -17.63 74 40.71 32.25 13.15 | 29.74 | 107 | 182 P \%
Ant 2 5469.52 62.06 -6.14 68.2 46.36 32.24 132 | 29.74 | 107 | 182 | P | V
BLE 1M Ch39
5459.6 44.89 -9.11 54 29.22 32.25 13.16 | 29.74 | 107 | 182 A \%
+
Ant 3 5500 111.6 - - 95.83 32.2 13.31| 29.74 | 107 | 182 | P | V
Zigbee Ch25 5500 104.03 - - 88.26 32.2 13.31 | 29.74 | 107 | 182 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 All of A38

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) (dB) | (dB) |(cm)|(deg)|(P/A)|(HNV)
Mode 3 5146.64 60.84 -13.16 74 44.27 32.62 13.67 | 29.72 | 202 8 P H
Ant 0+1
11a Ch100 5150 49.05 -4.95 54 32.49 32.62 13.66 | 29.72 | 202 8 A H
* * 5180 109.9 - - 93.46 32.58 | 13.58 | 29.72 | 202 8 P | H
Ant 2
11a Ch36 * 5180 102.68 - - 86.24 32.58 | 13.58 | 29.72 | 202 8 A | H
* 5149.5 65.93 -8.07 74 49.37 3262 |13.66| 29.72 | 170 | 332 | P | V
Ant 2
BLE 1M Ch39 5150 53.2 -0.8 54 36.64 3262 |13.66| 29.72 | 170 | 332 | A | V
* * 5180 114.62 - - 98.18 3258 | 1358 | 29.72 | 170 | 332 | P | V
Ant 3
Zigbee Ch25 * 5180 107.33 - - 90.89 3258 | 1358 29.72 | 170 | 332 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al2 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HNV)
Mode 3 * 2480 105.66 - - 89.89 27.65 18.38 30.26 224 315 P H
Ant 0+1
11a Ch100 * 2480 105.08 - - 89.31 27.65 18.38 30.26 224 315 A H
* 2485.16 58.43 -15.57 74 42.64 27.66 18.38 30.25 224 315 P H
Ant 2
11a Ch36 2485.16 48.23 -5.77 54 32.44 27.66 18.38 | 30.25 | 224 | 315 A H
* * 2480 105.08 - - 89.31 27.65 18.38 | 30.26 | 220 | 273 P Y
Ant 2
BLE 1M Ch39 * 2480 104.4 - - 88.63 27.65 18.38 | 30.26 | 220 | 273 A |V
* 2492.32 57.87 -16.13 74 42.05 27.68 18.39 | 30.25 | 220 | 273 P Y
Ant 3
Zigbee Ch25 2485.08 47.68 -6.32 54 31.89 27.66 18.38 30.25 220 273 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A13 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 3 2475 116.42 - - 100.67 27.64 18.37 30.26 236 64 P H
Ant 0+1
11a Ch100 2475 114.21 - - 98.46 27.64 18.37 30.26 236 64 A H
* 2483.68 64.27 -9.73 74 48.48 27.66 18.38 | 30.25 | 236 64 P H
Ant 2
11a Ch36 2483.52 52.65 -1.35 54 36.86 27.66 18.38 | 30.25 | 236 64 A H
* 2475 112.91 - - 97.16 27.64 18.37 | 30.26 | 101 68 P \Y
Ant 2
BLE 1M Ch39 2475 110.78 - - 95.03 27.64 18.37 | 30.26 | 101 68 A |V
* 2484.08 60.74 |-13.26 74 44.95 27.66 18.38 | 30.25 | 101 68 P Y,
Ant 3
Zigbee Ch25 2483.52 49.75 -4.25 54 33.96 27.66 18.38 | 30.25 | 101 68 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al4 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 3 5470~5725MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB)| (dB) (cm ) (deg)(P/A)(HN)
4950 59.06 | -14.94 74 39.36 327 1347|2971 | 122 | 8 | P | H
4950 50.2 -3.8 54 30.5 327 1347|2971 | 122 | 8 | A | H
4960 59.33 | -14.67 74 3959 | 3272 |13.48|29.71 | 100 | 183 | P | H
4960 48.49 | -551 54 28.75 | 32.72 |13.48| 29.71 | 100 | 183 | A | H
7425 52.08 | -21.92 74 61.95 37.4 |1492 6301 (327 9 | P | H
7425 4357 |-10.43 54 53.44 374 1492|6301 327 | 9 | A | H
Mode 3 7440 47.67 |-26.33 74 57.47 | 37.42 |1496, 63 |[100 O | P | H
Ant 0+1 10360 48.1 -20.1 68.2 54.54 399 |17.17|6382 | 100| O | P | H
11a Ch100 11000 60.78 | -13.22 74 66.63 40.1 |17.69 63.94 | 269 | 247 | P | H
+ 11000 4965 | -4.35 54 55.5 40.1 |17.69 63.94 | 269 | 247 | A | H
Ant 2 15540 44.97 | -29.03 74 47.8 379 (2112|6224 | 100| O | P | H
11a Ch36 16500 4713 |-21.07| 682 47.67 401 |21.98 6292|100 0 | P | H
+ 4950 58.64 | -15.36 74 38.94 327 1347|2971 | 152 | 64 | P | V
Ant 2 4950 48.81 -5.19 54 29.11 327 1347|2971 | 152 | 64 | A | V
BLE 1M Ch39 4960 58.96 | -15.04 74 39.22 | 3272 [13.48| 2971 /100, O | P |V
* 4960 4861 | -5.39 54 28.87 | 3272 |13.48| 2971 |100| 0 | A | V
Ant3 7425 5341 |-2059 74 6328 | 37.4 |14.92 6301 363 | 56 | P | V
Zigbee Ch25 7425 4518 | -8.82 54 5505 | 37.4 |14.92| 6301 363 56 | A | V
7440 4835 | -25.65 74 58.15 | 37.42 |14.96| 63 | 100| 0 | P |V
10360 48.03 |-20.17| 68.2 54.47 399 (1717|6382 | 100| O | P | V
11000 57.21 | -16.79 74 63.06 40.1 |17.69| 6394 | 308 | 138 | P | V
11000 46.86 | -7.14 54 52.71 40.1 |17.69| 6394 | 308 | 138 | A | V
15540 44.49 | -29.51 74 47.32 379 (2112|6224 100 O | P |V
16500 46.9 -21.3 68.2 47.44 40.1 |2198 6292 |100| 0 | P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al5 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) (dB) | (dB) |(cm)|(deg)|(P/A)|(HNV)
Mode 4 5148.46 60.61 -13.39 74 44.05 32.62 13.66 | 29.72 | 205 9 P H
Ant 0+1
11a Ch165 5150 48.14 -5.86 54 31.58 32.62 13.66 | 29.72 | 205 9 A H
* * 5180 109.02 - - 92.58 32.58 | 13.58 | 29.72 | 205 9 P | H
Ant 2
11a Ch36 * 5180 101.75 - - 85.31 32.58 13.58 | 29.72 | 205 9 A H
* 5150 65.01 -8.99 74 48.45 3262 |13.66| 29.72 | 124 | 335 | P | V
Ant 2
BLE 1M Ch39 5150 52.34 -1.66 54 35.78 3262 |13.66 | 29.72 | 124 | 335 | A | V
* * 5180 114.68 - - 98.24 3258 | 1358 | 29.72 | 124 | 335 | P | V
Ant 3
Zigbee Ch25 * 5180 107.4 - - 90.96 32.58 13.58 | 29.72 | 124 | 335 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al6 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 4 5725~5850MHz (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HV)
Mode 4 5825 118 - - 100.86 | 3292 | 1412 | 299 | 302 | 182 | P | H
Ant 041 5825 110.63 - - 9349 | 3292 | 1412 | 299 | 302 | 182 | A | H
11a Ch165 5853.6 82.74 |-31.25| 113.99 65.65 | 3298 | 14.02 | 2991 | 302 | 182 | P | H
+ 5856 7472 | -35.8 | 110.52 57.64 | 3298 | 1401 | 2991 | 302 | 182 | P | H
Ant 2 5875.4 61.96 |-42.94| 104.9 44.9 33.03 | 13.95 | 29.92 | 302 | 182 | P | H
11a Ch36 5947.6 57.15 | -11.05 68.2 4021 | 3318 | 13.71 | 29.95 | 302 | 182 | P | H
+ 5825 113.38 - - 96.24 | 3292 | 1412 | 299 | 256 | 84 P |V
Ant 2 5825 106.06 - - 88.92 3292 | 1412 | 299 | 256 84 AV
BLE 1M Ch39 5850.6 7733 | -435 | 120.83 | 60.24 | 3297 | 1403 | 2991 | 256 | 84 | P | V
* 5855 70.36 | -40.44| 110.8 53.27 | 3298 | 14.02 | 2991 | 256 | 84 P |V
Ant3 5885.2 57.37 | -40.26 97.63 | 4033 | 33.05 | 1391 | 2992 K 256 | 84 | P | V
Zigbee Ch25 5941.8 56.11 |-12.00| 682 | 39.17 | 3317 | 13.72 | 290.95 | 256 | 84 | P | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al7 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 4 * 2480 105.58 - - 89.81 27.65 18.38 30.26 245 307 P H
Ant 0+1
11a Ch165 * 2480 104.92 - - 89.15 27.65 18.38 30.26 245 307 A H
* 2484.68 58.05 |-15.95 74 42.26 27.66 18.38 | 30.25 | 245 | 307 P H
Ant 2
11a Ch36 2484.6 48.35 -5.65 54 32.56 27.66 18.38 | 30.25 | 245 | 307 A H
* * 2480 105.22 - - 89.45 27.65 18.38 | 30.26 | 204 | 260 P \Y
Ant 2
BLE 1M Ch39 * 2480 104.74 - - 88.97 27.65 18.38 | 30.26 | 204 | 260 A |V
* 2485.32 57.39 |-16.61 74 41.6 27.66 18.38 | 30.25 | 204 | 260 P Y,
Ant 3
Zigbee Ch25 2485.16 47.88 -6.12 54 32.09 27.66 18.38 30.25 204 260 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A18 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 4 * 2475 116.69 - - 100.94 27.64 18.37 30.26 237 60 P H
Ant 0+1
11a Ch165 * 2475 114.55 - - 98.8 27.64 18.37 30.26 237 60 A H
* 2483.6 63.64 |-10.36 74 47.85 27.66 18.38 | 30.25 | 237 60 P H
Ant 2
11a Ch36 2483.52 52.6 -1.4 54 36.81 27.66 18.38 | 30.25 | 237 60 A H
* * 2475 113.15 - - 97.4 27.64 18.37 30.26 103 72 P \%
Ant 2
BLE 1M Ch39 * 2475 110.92 - - 95.17 27.64 18.37 30.26 103 72 A \%
* 2483.68 60.09 |-13.91 74 44.3 27.66 18.38 | 30.25 | 103 72 P Y,
Ant 3
Zigbee Ch25 2483.52 50.03 -3.97 54 34.24 27.66 18.38 30.25 103 72 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A19 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB)| (dB) (cm ) (deg)(P/A)(HN)
4950 58.47 | -15.53 74 39.09 327 |13.47| 2971 | 100 | © P | H
4950 4859 | -5.41 54 29.21 327 |1347 2971 /100 | O | A | H
4960 58.74 | -15.26 74 39.32 | 3272 |13.48| 2971 | 100 | © P | H
4960 48.67 | -5.33 54 2925 | 3272 (13482971 /100 | O | A | H
7425 51.75 |-22.25 74 61.62 374 |1492|63.01 | 342 | 13 | P | H
7425 4287 |-11.13 54 52.74 374 |1492 6301 342 | 13 | A | H
Mode 4 7440 4843 |-25.57 74 58.23 | 37.42 (1496, 63 | 100 | O P H
Ant 0+1 10360 48.22 |-19.98| 68.2 54.66 399 [17.17 | 63.82 | 100 | O P | H
11a Ch165 11650 55.33 | -18.67 74 60.55 | 39.49 |18.22| 63.21 | 219 | 213 | P | H
+ 11650 44,94 | -9.06 54 50.16 | 39.49 |18.22| 63.21 | 219 | 213 | A | H
Ant 2 15540 4497 | -29.03 74 47.8 379 [21.12)| 6224 | 100 | O P | H
11a Ch36 17475 51.69 |-16.51| 68.2 4587 | 4437 2321|6214 | 100 | O P | H
+ 4950 59.24 | -14.76 74 39.86 327 |13.47 /2971 | 100 | 81 | P | V
Ant 2 4950 50.55 -3.45 54 31.17 327 1347|2971 | 100 | 81 | A | V
BLE 1M Ch39 4960 59.6 -14.4 74 40.18 | 3272 [13.48| 2971|100 O | P | V
* 4960 48.74 | -5.26 54 2932 | 3272 |13.48 2971 | 100| O | A | V
Ant 3 7425 5257 |-21.43 74 62.44 374 |1492| 6301 363 | 63 | P | V
Zigbee Ch25 7425 439 | -10.1 54 5377 | 374 | 1492|6301 363 63 | A | V
7440 48.04 |-25.96 74 57.84 | 37.42 (1496, 63 | 100 | O P |V
10360 47.8 -20.4 68.2 54.24 399 [17.17 | 63.82 | 100 | O PV
11650 53.71 | -20.29 74 58.93 | 39.49 |18.22| 63.21 | 100 | 181 | P | V
11650 43.37 |-10.63 54 4859 | 3949 1822|6321 | 100 | 181 | A | V
15540 4528 | -28.72 74 48.11 379 [21.12)| 6224 | 100 | O PV
17475 51.72 |-16.48| 68.2 45.9 4437 |23.21| 62.14 | 100 | O P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A20 of A38

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HNV)
Mode 5 5148.2 60.16 -13.84 74 43.54 32.62 13.72 | 29.72 | 187 4 P H
Ant 0+1
11b Ch1 5150 48.97 -5.03 54 32.35 32.62 13.72 | 29.72 | 187 4 A H
* * 5180 109.53 - - 93.03 32.58 | 13.64 | 29.72 | 187 4 P | H
Ant 2
11a Ch36 * 5180 101.7 - - 85.2 32.58 13.64 | 29.72 | 187 4 A H
* 5148.72 66.39 -7.61 74 49.77 3262 | 13.72| 29.72 | 146 | 332 | P | V
Ant 2
BLE 1M Ch39 5150 53.01 -0.99 54 36.39 3262 | 13.72| 29.72 | 146 | 332 | A | V
* * 5180 114.7 - - 98.2 3258 | 1364 | 29.72 | 146 | 332 | P | V
Ant 3
Zigbee Ch25 * 5180 107.3 - - 90.8 32.58 13.64 | 29.72 | 146 | 332 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A21 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HV)
Mode 5 2390 57.35 -16.65 74 41.16 27.41 19.06 30.28 293 169 P H
Ant 0+1
11b Ch1 2385.81 52 -2 54 35.83 274 19.05 30.28 293 169 P H
* * 2412 120.07 - - 103.8 27.47 19.08 | 30.28 | 293 | 169 P H
Ant 2
11a Ch36 * 2412 1171 - - 100.83 27.47 19.08 | 30.28 | 293 | 169 A H
* 2390 56.21 -17.79 74 40.02 27.41 19.06 | 30.28 | 126 | 120 P Y
Ant 2
BLE 1M Ch39 2387.07 48.47 -5.53 54 32.29 27.41 19.05 | 30.28 | 126 | 120 P \Y
* * 2412 114.42 - - 98.15 27.47 19.08 30.28 126 120 P \%
Ant 3
Zigbee Ch25 * 2412 111.37 - - 95.1 27.47 19.08 30.28 126 120 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A22 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HNV)
Mode 5 * 2480 105.89 - - 89.41 27.65 19.09 30.26 229 310 P H
Ant 0+1
11b Ch1 * 2480 105.37 - - 88.89 27.65 19.09 30.26 229 310 P H
* 2483.52 60.7 -13.3 74 44.2 27.66 19.09 | 30.25 | 229 | 310 P H
Ant 2
11a Ch36 2483.6 53.35 -0.65 54 36.85 27.66 19.09 | 30.25 | 229 | 310 A H
* * 2480 104.43 - - 87.95 27.65 19.09 | 30.26 | 239 | 269 P \Y
Ant 2
BLE 1M Ch39 * 2480 103.89 - - 87.41 27.65 19.09 | 30.26 | 239 | 269 P \Y
* 2487.24 58.1 -15.9 74 41.59 27.67 19.09 | 30.25 | 239 | 269 P Y,
Ant 3
Zigbee Ch25 2483.52 48.93 -5.07 54 32.43 27.66 19.09 | 30.25 | 239 | 269 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A23 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 5 * 2475 114.24 - - 97.77 27.64 19.09 30.26 273 40 P H
Ant 0+1
11b Ch1 * 2475 112.02 - - 95.55 27.64 19.09 30.26 273 40 A H
* 2483.96 62.93 -11.07 74 46.43 27.66 19.09 | 30.25 | 273 40 P H
Ant 2
11a Ch36 2483.52 52.92 -1.08 54 36.42 27.66 19.09 | 30.25 | 273 40 A H
* * 2475 111.94 - - 95.47 27.64 19.09 30.26 100 59 P \%
Ant 2
BLE 1M Ch39 * 2475 109.7 - - 93.23 27.64 19.09 | 30.26 | 100 59 A |V
* 2483.88 60.74 |-13.26 74 44.24 27.66 19.09 | 30.25 | 100 59 P Y,
Ant 3
Zigbee Ch25 2483.52 50.54 -3.46 54 34.04 27.66 19.09 | 30.25 | 100 59 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A24 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBuV/m) (dBuV) | (dB/m) | (dB)| (dB) |(cm)/(deg)(P/A)(HN)
2344 58.54 | -15.46 74 5246 | 2729 | 833 | 303 | 253|295 | P | H
2344 52.69 | -1.31 54 4661 | 2729 | 833 | 303 | 253|295 | A | H
2349 57.92 |-16.08 74 51.8 2731 | 834 | 303 | 281|181 | P | H
2349 53 -1 54 46.88 | 27.31 | 834 | 303 | 281|181 | A | H
4824 59.61 | -14.39 74 41.87 | 3245 |1323| 2972 | 183 | 95 | P | H
4824 52.64 | -1.36 54 34.9 3245 |13.23|29.72 | 183 | 95 | A | H
4950 58.56 |-15.44 74 40.28 327 |13.47| 2971 | 100 | O P | H
4950 47.37 | -6.63 54 29.09 327 1347|2971 |100| O | A | H
Mode 5 4960 58.3 -15.7 74 39.99 | 3272 |13.48| 2971 | 100 | © P | H
Ant 0+1 4960 47.2 -6.8 54 28.89 3272 |13.48| 29.71 | 100 | © A | H
11b Chl 7425 49.14 | -24.86 74 59.01 374 |14.92| 63.01 | 100 | O P H
+ 7440 4761 | -26.39 74 57.41 | 37.42 |1496| 63 |100 O P | H
Ant 2 10360 49.77 | -18.43 68.2 56.21 399 |17.17| 63.82 | 100 | © P | H
11a Ch36 15540 4543 | -28.57 74 48.26 37.9 | 21.12| 6224 | 100 | O P | H
+ 2344 55.73 | -18.27 74 4965 | 2729 | 833 | 303 [300 2 P |V
Ant 2 2344 49.71 | -4.29 54 4363 | 2729 | 833 | 303 [300 2 | A |V
BLE 1M Ch39 2349 5479 |-19.21 74 4867 | 2731 | 834 | 303 |101 | 123 | P | V
+ 2349 50 -4 54 4388 | 2731 | 834 | 303 | 101|123 | A | V
Ant 3 4824 58.8 -15.2 74 41.06 | 3245 |13.23|29.72 | 183 | 272 | P | V
Zigbee Ch25 4824 51.42 | -2.58 54 33.68 | 3245 1323|2972 | 183|272 | A | V
4950 57.76 |-16.24 74 39.48 327 |13.47)| 2971 | 100 | 0 PV
4950 47.46 | -6.54 54 29.18 327 1347|2971 |100| 0O | A | V
4960 57.39 | -16.61 74 39.08 | 3272 |13.48| 29.71 | 100 | © P |V
4960 47.72 | -6.28 54 2941 | 3272 |13.48 2971 | 100| O | A | V
7425 49.91 | -24.09 74 59.78 374 |14.92| 63.01 | 100 | O P |V
7440 48.06 | -25.94 74 57.86 | 37.42 |1496| 63 |100 O PV
10360 47.74 |-20.46| 68.2 54.18 39.9 [17.17 | 63.82 | 100 | O P |V
15540 4515 |-28.85 74 47.98 379 [21.12)| 6224 | 100 | O PV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A25 of A38

FAX : 886-3-328-4978




ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HNV)
Mode 6 5147.42 56.21 -17.79 74 39.58 32.62 13.73 | 29.72 | 176 0 P H
Ant 0+1
11b Ch1 5150 47.24 -6.76 54 30.62 32.62 13.72 | 29.72 | 176 0 A H
* * 5180 108.09 - - 91.59 32.58 | 13.64 | 29.72 | 176 0 P | H
Ant 2
11a Ch36 * 5180 100.08 - - 83.58 32.58 | 13.64 | 29.72 | 176 0 A | H
* 5148.72 64.12 -0.88 74 47.5 32.62 13.72 | 29.72 | 140 | 333 P \%
Ant 2
BLE 1M Ch39 5150 52.91 -1.09 54 36.29 3262 | 13.72| 29.72 | 140 | 333 | P | V
* * 5180 114.39 - - 97.89 3258 | 13.64| 29.72 | 140 | 333 | P | V
Ant 3
Zigbee Ch1l * 5180 106.39 - - 89.89 3258 | 1364 | 29.72 | 140 | 333 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A26 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 6 2390 60.35 -13.65 74 44.16 27.41 19.06 30.28 298 171 P H
Ant 0+1
11b Ch1 2385.915 52.8 -1.2 54 36.63 274 19.05 30.28 298 171 A H
* * 2412 120.18 - - 103.91 | 27.47 19.08 | 30.28 | 298 | 171 | P H
Ant 2
11a Ch36 * 2412 117.17 - - 100.9 27.47 19.08 30.28 298 171 A H
* 2386.125 59.6 -14.4 74 43.43 27.4 19.05 30.28 100 124 P \%
Ant 2
BLE 1M Ch39 2387.175 50.51 -3.49 54 34.33 27.41 19.05 30.28 100 124 A \%
* * 2412 114.8 - - 98.53 27.47 19.08 | 30.28 | 100 | 124 | P \
Ant 3
Zigbee Ch11 * 2412 111.6 - - 95.33 27.47 19.08 30.28 100 124 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A27 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 6 * 2480 105.75 - - 89.27 27.65 19.09 30.26 229 310 P H
Ant 0+1
11b Ch1 * 2480 105.24 - - 88.76 27.65 19.09 30.26 229 310 A H
* 2484 58.63 |-15.37 74 42.13 27.66 19.09 | 30.25 | 229 | 310 P H
Ant 2
11a Ch36 2483.52 50.77 -3.23 54 34.27 27.66 19.09 | 30.25 | 229 | 310 A H
* * 2480 104.3 - - 87.82 27.65 19.09 | 30.26 | 226 | 269 P \Y
Ant 2
BLE 1M Ch39 * 2480 103.24 - - 86.76 27.65 19.09 | 30.26 | 226 | 269 P \Y
* 2487.8 56.82 -17.18 74 40.31 27.67 19.09 | 30.25 | 226 | 269 P Y,
Ant 3
Zigbee Ch11 2484.72 48.04 -5.96 54 31.54 27.66 19.09 30.25 226 269 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A28 of A38

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 6 2390 62.18 -11.82 74 45.99 27.41 19.06 30.28 251 47 P H
Ant 0+1
11b Ch1 2390 53.15 -0.85 54 36.96 27.41 19.06 30.28 251 47 A H
* 2405 115.4 - - 99.15 27.45 19.08 30.28 251 47 P H
Ant 2
11a Ch36 2405 111.59 - - 95.34 27.45 19.08 30.28 251 47 A H
* 2389.905 61.3 -12.7 74 45.11 27.41 19.06 | 30.28 | 218 63 P \Y
Ant 2
BLE 1M Ch39 2389.905 52.36 -1.64 54 36.17 27.41 19.06 | 30.28 | 218 63 A |V
* 2405 114.04 - - 97.79 27.45 19.08 | 30.28 | 218 63 P Y,
Ant 3
Zigbee Ch11 2405 110.42 - - 94.17 27.45 19.08 30.28 218 63 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A29 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB)| (dB) (cm ) (deg)(P/A)(HN)
2344 56.68 -17.32 74 50.6 27.29 833 | 30.3 | 251 | 300 | P H
2344 51.67 -2.33 54 45.59 27.29 8.33 30.3 | 251 | 300 | A H
2390 62.18 -11.82 74 55.9 27.41 8.4 | 30.28 | 251 | 47 P H
2390 53.15 -0.85 54 46.87 27.41 8.4 30.28 | 251 47 A H
4810 57.53 -16.47 74 39.87 32.42 13.2 | 29.73 | 100 0 P H
4810 47.6 -6.4 54 29.94 32.42 13.2 | 29.73 | 100 0 A H
4824 59.7 -14.3 74 41.96 32.45 13.23 | 29.72 | 184 | 100 P H
Mode 6 4824 52.88 -1.12 54 35.14 32.45 13.23 | 29.72 | 184 | 100 | A H
Ant 0+1 4960 57.42 -16.58 74 39.11 32.72 13.48 | 29.71 | 100 0 P H
11b Ch1 4960 47.09 -6.91 54 28.78 32.72 13.48 | 29.71 | 100 0 A H
+ 7440 49.18 -24.82 74 58.98 37.42 | 14.96 63 100 0 P H
Ant 2 10360 49.27 -18.93 68.2 55.71 39.9 17.17 | 63.82 | 100 0 P H
11a Ch36 15540 46.71 -27.29 74 49.54 37.9 21.12 | 62.24 | 100 0 P H
+ 2344 53.97 -20.03 74 47.89 27.29 8.33 30.3 | 298 1 P \%
Ant 2 2344 48.58 -5.42 54 42.5 27.29 8.33 30.3 | 298 1 A \%
BLE 1M Ch39 2390 61.3 -12.7 74 55.02 | 2741 | 84 | 3028 218 63 | P | V
* 2390 52.36 -1.64 54 46.08 27.41 84 | 30.28 | 218 | 63 A |V
Ant 3 4810 57.97 -16.03 74 40.31 32.42 13.2 | 29.73 | 100 0 P \%
Zigbee Ch1l 4810 4788 | 612 | 54 3022 | 3242 | 132 2973 100 0 | A |V
4824 58.32 -15.68 74 40.58 32.45 13.23 | 29.72 | 183 | 179 P \%
4824 52.29 -1.71 54 34.55 32.45 13.23| 29.72 | 183 | 179 | A \%
4960 57.17 -16.83 74 38.86 32.72 13.48 | 29.71 | 100 0 P \%
4960 48.02 -5.98 54 29.71 32.72 13.48 | 29.71 | 100 0 A \%
7440 48.71 -25.29 74 58.51 37.42 14.96 63 100 0 P \%
10360 49.19 -19.01 68.2 55.63 39.9 17.17 | 63.82 | 100 0 P \%
15540 47.35 -26.65 74 50.18 37.9 21.12 | 62.24 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A30 of A38
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HNV)
Mode 7 5149.76 60.64 -13.36 74 44.02 32.62 13.72 | 29.72 | 190 3 P H
Ant 0+1
11b Ch1 5150 49.21 -4.79 54 32.59 32.62 13.72 | 29.72 | 190 3 A H
* * 5180 109.37 - - 92.87 32.58 | 13.64 | 29.72 | 190 3 P | H
Ant 2
11a Ch36 * 5180 102.26 - - 85.76 32.58 | 13.64 | 29.72 | 190 3 A | H
* 5147.42 64.31 -9.69 74 47.68 3262 | 13.73| 29.72 | 138 | 329 | P | V
Ant 2
BLE 1M Ch39 5150 53.23 -0.77 54 36.61 3262 | 13.72| 29.72 | 138 | 329 | A | V
* * 5180 114.88 - - 98.38 3258 | 1364 | 29.72 | 138 | 329 | P | V
Ant 3
Zigbee Ch17 * 5180 107.7 - - 91.2 32.58 13.64 | 29.72 | 138 | 329 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A31 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 7 2390 58.09 -15.91 74 41.9 27.41 19.06 30.28 294 168 P H
Ant 0+1
11b Ch1 2389.065 52.12 -1.88 54 35.94 27.41 19.05 30.28 294 168 A H
* 2412 116.8 - - 100.53 | 27.47 19.08 | 30.28 | 294 | 168 P H
Ant 2
11a Ch36 2412 113.82 - - 97.55 27.47 19.08 | 30.28 | 294 | 168 A H
* 2390 58.26 |-15.74 74 42.07 27.41 19.06 | 30.28 | 122 | 122 P \Y
Ant 2
BLE 1M Ch39 2389.275 52.05 -1.95 54 35.87 27.41 19.05 | 30.28 | 122 | 122 A |V
* 2412 111.4 - - 95.13 27.47 19.08 | 30.28 | 122 | 122 P Y,
Ant 3
Zigbee Ch17 2412 108.38 - - 92.11 27.47 19.08 30.28 122 122 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)
Mode 7 * 2480 105.84 - - 89.36 27.65 19.09 30.26 247 310 P H
Ant 0+1
11b Ch1 * 2480 105.29 - - 88.81 27.65 19.09 30.26 247 310 P H
* 2485.16 57.63 |-16.37 74 41.13 27.66 19.09 | 30.25 | 247 | 310 P H
Ant 2
11a Ch36 2484.2 48.41 -5.59 54 31.91 27.66 19.09 30.25 247 310 A H
* * 2480 104.67 - - 88.19 27.65 19.09 | 30.26 | 210 | 263 P \Y
Ant 2
BLE 1M Ch39 * 2480 104.17 - - 87.69 27.65 19.09 | 30.26 | 210 | 263 P \Y
* 2484.92 57.88 |-16.12 74 41.38 27.66 19.09 | 30.25 | 210 | 263 P Y,
Ant 3
Zigbee Ch17 2484.04 47.63 -6.37 54 31.13 27.66 19.09 30.25 210 263 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A33 of A38
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) [(dBpV/m)| (dB) |(dBpV/m) (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HV)

2389.52 61.56 | -12.44 74 45.38 27.41 | 19.05 | 30.28 | 187 | 42 P | H

Mode 7
2388.96 52.6 -1.4 54 36.42 27.41 | 19.05 | 30.28 | 187 | 42 A | H

Ant 0+1
11b Ch1 2435 115.61 - - 99.27 2753 | 19.08 | 30.27 | 187 | 42 P | H
+ 2435 113.46 - - 97.12 2753 | 19.08 | 30.27 | 187 | 42 A | H
Ant 2 2494.47 57.95 |-16.05 74 41.41 27.69 19.1 | 30.25 | 187 | 42 P | H
11a Ch36 2483.5 45.53 -8.47 54 29.03 2766 | 19.09 | 30.25 | 187 | 42 A | H
+ 2389.38 61.19 |-12.81 74 45.01 27.41 | 19.05 | 30.28 | 104 | 60 P | V
Ant 2 2389.1 52.21 -1.79 54 36.03 27.41 | 19.05 | 30.28 | 104 60 A |V
BLE 1M Ch39 2435 114.16 - - 97.82 | 2753 | 19.08 | 30.27 | 104 | 60 P |V
* 2435 111.98 - . 95.64 | 2753 | 19.08 | 30.27 | 104 | 60 A |V
Ant3 2490.41 569 | -17.1 74 4038 | 27.68 | 19.09 | 3025 | 104 | 60 | P | V
Zigbee Ch17 2486.49 4511 | -8.89 54 2861 | 27.66 | 19.09 | 3025 | 104 | 60 | A | V

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A34 of A38
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously (MHz) |(dBuV/m)| (dB) [(dBuV/m) (dBuV) | (dB/m) | (dB)| (dB) |(cm)/(deg)(P/A)(HN)
2344 55.61 | -18.39 74 4953 | 2729 | 833 | 303 [ 300|299 | P | H
2344 51.41 | -2.59 54 4533 | 2729 | 833 | 303 [ 300 299 | A | H
2389 62.04 |-11.96 74 55.77 | 27.41 | 839 | 3028 | 115 | 143 | P | H
2389 52.75 | -1.25 54 46.48 | 27.41 | 839 | 3028 | 115 | 143 | A | H
4824 57.78 | -16.22 74 40.04 | 3245 |1323| 2972 | 183 | 104 | P | H
4824 50.35 | -3.65 54 32.61 | 3245 |13.23|29.72 | 183 | 104 | A | H
4870 58.52 | -15.48 74 40.6 3254 |13.31|29.72 | 100 | 150 | P | H
4870 47.34 | -6.66 54 29.42 | 3254 |13.31|29.72 | 100 | 150 | A | H
Mode 7 4960 58.02 |-15.98 74 39.71 | 3272 |13.48| 2971 | 100 | © P | H
Ant 0+1 4960 47.05 -6.95 54 28.74 3272 |13.48| 29.71 | 100 | © A | H
11b Ch1 7305 49.92 | -24.08 74 59.97 | 37.23 |14.87 | 63.05 | 100 | O P H
+ 7440 47.77 | -26.23 74 5757 | 37.42 |1496| 63 |100 O P | H
Ant 2 10360 4829 |-19.91| 68.2 54.73 39.9 |17.17| 63.82 | 100 | O P | H
11a Ch36 15540 4495 | -29.05 74 47.78 37.9 | 21.12| 6224 | 100 | O P | H
+ 2344 53.8 -20.2 74 4772 | 2729 | 833 | 303 [370 | O P |V
Ant 2 2344 49.84 | -4.16 54 4376 | 2729 | 833 | 303 [370, 0O | A |V
BLE 1M Ch39 2389 60.77 | -13.23 74 54.5 2741 | 839 | 3028 | 101 | 60 | P | V
+ 2389 50.87 | -3.13 54 44.6 2741 | 839 | 3028 | 101 | 60 | A | V
Ant 3 4824 57.52 |-16.48 74 39.78 | 3245 |13.23|29.72 | 183 | 272 | P | V
Zigbee Ch17 4824 4776 | -6.24 54 30.02 | 3245 1323|2972 | 183|272 | A | V
4870 60.02 | -13.98 74 42.1 3254 1331|2972 | 181 | 99 | P | V
4870 50.72 | -3.28 54 32.8 3254 [13.31| 2972 181 | 99 | A | V
4960 57.86 |-16.14 74 39.55 | 3272 |13.48| 29.71 | 100 | O P |V
4960 47.03 | -6.97 54 2872 | 3272 |1348 2971 | 100| O | A | V
7305 49.69 | -24.31 74 59.74 | 37.23 |14.87 | 63.05 | 100 | 0 P |V
7440 47.75 | -26.25 74 5755 | 37.42 |1496| 63 |100 O PV
10360 48.05 |-20.15| 68.2 54.49 39.9 [17.17 | 63.82 | 100 | O P |V
15540 4502 |-28.98 74 47.85 379 [21.12)| 6224 | 100 | O PV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A35 of A38
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Emission below 1GHz

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (LF)

Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
Simultaneously| (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
Mode 5 196.84 29.68 -13.82 435 45.35 14.94 1.74 | 32.35 - - P H
Ant 0+1 215.27 30.05 -13.45 43.5 45.3 15.19 1.92 | 32.36 - - P H
11b Ch1 307.42 31.42 -14.58 46 41.98 19.33 255 | 32.44 - - P H
+ 346.22 35.19 -10.81 46 44.57 20.29 2.79 | 32.46 | 100 0 P H
Ant 2 770.11 3129 |-14.71 46 31.04 | 2821 | 445 | 3241 | - - P | H
11la Ch36 894.27 34.73 -11.27 46 32.89 29.01 4.65 | 31.82 - - P H
+ 3291 28.15 -11.85 40 37.28 23.05 0.27 | 32.45 - - P \%
Ant 2 191.99 30.51 -12.99 435 46.29 14.86 1.71 | 32.35 - - P \%
BLE 1M Ch39 347.19 322 | -13.8 46 4154 | 2032 | 28 | 3246 | - - PV
* 518.88 29.86 -16.14 46 35.09 23.97 34 32.6 - - P \%
Ant 3 836.07 31.29 -14.71 46 30.07 28.8 457 | 32.15 - - P \%
Zigbee Ch25 894.27 3617 | -9.83 | 46 3433 | 2901 | 465 | 3182 | 100 | O | P | V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A36 of A38
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A37 of A38
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
Simultaneously (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix B. Radiated Spurious Emission

o ] Temperature : 20~25°C
Test Engineer : Jacky Hung, Austin Li, and CR Liao
Relative Humidity : 55~60%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : B1 of B69

FAX : 886-3-328-4978
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Band 1 5150~5250MHz (Band Edge @ 3m)

ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Horizontal Fundamental
09 Y 09 »j Wi P e S i (|
= b
Site. 03CH16-HY Site :03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_1522 HORIZONTAL
R To0a 000 vowisons book i Bt st oA ShoRs v as0 R WAt
Detector Peak Detector :Peak
Project 800521-02 Project :800521-02
Peak R
800 V\
60| /J
504 1 M/‘N
Pty
Site. 03CH16-HY
Condition 'AVG6_BE_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Pr T 800521-02
Avg. oo Left blank

TEL : 886-3-327-3456 Page Number : B2 of B69
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Fundamental

A a8y

Date: 20190515

100]

i
qogh
T

PEAK_BE|74|

»

780 5210. 5230, 5250 5270 5290, 5310, 5330 5350 5370, 5
Frequency (MHz)

0. 5410 5430. 5460

Avg.

90|
s00)

f

60.0) /‘/\F/v
500

400
300

200]
100]

site 03CHI6-HY

Condition PEAK_BE_74 3m 91200_1522 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak

Project 80052102 L ft b | k
Peak - eft blan

o 0By Date: 20190545

1200

1200

110

1000

AVG_E 54|

Site
Condition

Detector
Project
Setting

80 5210. 5230, 5250, 5270, 5290, 5310, 5330 53

03CHI6-HY

Frequency (MHz)

AV6_BE_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak
80052102
19

5370, 5390 5410 5430 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zighbee Ch25

Simultaneously Vertical Fundamental

) gBuvm) Dot 20190515 J B Date 20180515
1204 1204
1200 1200 |
g My 100
100 100
w00 s0d
700 f/\A 7n,04L||_’—\_’—L) PEAK(UMY
w I ! wd I -
500 EY me————ess
g 400
20 204
200 200
100 100
5o 0% B0r0. 508 G0, 50510 B0 S0 o S 530 60 730035005700 30004100 4300 A500 4700 4300 51005300 55005708 60006100 6300 5008700, 7000
reauency i) Freauncy (Whn)
site £03CH16-HY site £03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522 VERTICAL
 RBWI000.000KHz VBW-3000.000KHz SWT:Auto  RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Derector  :Peak
Peak Project +800521-02 Project :800521-02
Serting 19 Serting 1
) gBuvm) Dot 20190515
1204
1200

o i

: |

5030 5050 5070, 5000 5110. 5130 5150. 5170, 5190. 5210, 5230, 5260
Frequency (M)
Site £ 03CH16-HY.
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector

Av. s . Left blank
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Report No. : FR800521-02G

ANT

Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

A (@BuVim)

Date: 20190515

et

N\ﬂ
- W W,

s

1
oAbt Mt

Avg.

500V

Nf
e "L

“
b
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
CTEACRETL I S0 T VR,
Detector : Peak
Peak Left blank
1000 %1
- f!
b

Y

%\“’\««%gﬁ

hVG_BE 54

T80 5210,

Site
Condition

5230, 5250 5270, 5290, 5310, 5330, 5350, 5370. 5390. 5410. 5430. 5460
Frequency (HHz)

£ 03CHI6-HY
+ AV6_BE_54 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector
Project
Setting

+Peak
80052102
119

Left blank
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 4 5725~5850MHz (Band Edge @ 3m)

ANT

Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

) @Buvim) Date: 20190515 J sy Date: 20190545
PO BB 1524
1300 1200
1200 y 1200)
7 i
100 L 1 0]
i) [
909 _ 4 904
209 A ™y 904
[ S — [ B pehkwiln
2
0.0 w—weT S 60.0) S i aaae A
500 soofmer
409 400
309 209
209 200
100 100
TR N/ R R - E 300 33003500.3700. 70,5300 £500.5700.5900 7000
Freauency (in) Froauency (WHa)
site £ 03CHI6-HY site 03CH16-HY
Condition : PEAK_BE(B4)_16-24 3m 9120D_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORTZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :800521-02 Project 80052102

Setting 19 Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

Peak

1 dBuVim) Date: 20190515

S0 it i T T
500

PERR_BE(B4)_16.24]

/’//
=

W

500

Site
Condition

Detector
Project
Setting

AN
3

T i,
W
2 ™,
i,

L
1
ot
5630, 5650, 70, 569, 5710
cy (o)
03CH16-HY

PEAK_BE(B4)_16-24 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Peak
80052102
19

5730, 5750, 770, 5800

A (@Buvim)

Date: 20190515

1000]

900

|

BT SR | e e I | ‘ PEAKUID)
i)

a e —
50.0F vl
400
300]
200
100]
3300.3500. 5006700, 7000
Frequency (MHz)
Sit £ 03CH16-HY
Condition + PEAK(UNI) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 80052102
Setting 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B7 of B69



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

BLE (Band Edge @ 3m)

ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Horizontal Fundamental
fy P T 600) e A
50.0| 50,0fpspitwihi b
o
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
RO 0006 £ VO S000000Ks 1 SWT Auto ROW000 00K £ i 300000061 SWT Auto
Detector : Peak Detector : Peak
Peak Project :800521-02 Project 800521-02
- \ .
b AVG_BE 54, -y AVG_54
w1 s — m_—
40.0| AnoW'M
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
ROWHOT 0000 12 YBW13000k 5 SWT At ROW 000002 Vo3 000Kz SWT-Ato
Detector : Peak Detector : Peak
Avg . Project :800521-02 Project 800521-02

TEL : 886-3-327-3456 Page Number : B8 of B69
FAX : 886-3-328-4978



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously Vertical Fundamental

i et 2190515 e 2010.05.15
109 1509
100 1200
100 o ;
1000 1009
500 A\ 09
w09 N AR BT 09 PeACTE
700 VL 700
]
R T e L2 T AN SRS Y F A g E““WWWWW'W [t
509 f 509
P w0
%09 s00
200 09
109 | 109
T T AT A AT A AT A AT 00 L N/ - a4
reauencs i) Treaiency e
site {03CHIHY site <03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
| REWH000.000KHz VBW-3000.000KHz SWT:Auto {REW000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 80052102 Project :800521.02
gt e 01905145 v oot 01905145
w00 1509
1209 1209
na o ;
100.0| AN 100.0,

900 \ %00
s00) s00)
709 700
600 AVG_BE 54 609 AVG_54
500 I 500) Po——

N R o B e s =
40.0| 1 40,07
300 300
200 200
109 100
50 TS A T R T e NS D N TR~ S T a4
Freauon (i) Freauency (e
site <03cHis 1Y site 03cHi6 HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition : AV6_54 3m 9120D_1522 VERTICAL
{RBW-1000.000KHz VBW:3.000KHz SWT:Auto {RBWAI000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector : Peak
Av g. Project +800521.02 Project +800521.02

TEL : 886-3-327-3456 Page Number : B9 of B69
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zigbee (Band Edge @ 3m)

ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Horizontal Fundamental
) @Buvim) Date: 2019.05.15
1300 el @BV Date: 20190515
1200 1300
o9 an 1200
90 1009
700 e \ : o) PEAC T4
S0, e B S o e e S ™
609 e |
X TR
:: B
y 409
300
309
200f
209
100 0d
E AT1. 2473 2475.2477 247924012483 24912493.2495.2497. 2 T — S0
Frequency (i)
site $03CHI6-HY site 03CHI6HY
Condition + PEAK_BE_74 3m 91200_1522 HORIZONTAL Condition  +PEAK_74 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Defector +Peak
Peak Project -800521.02 broject 80052102
Setting 20 Setting 120
) (@Buvim) Date: 2019.05.15 el (dBuvim) Date: 20180515
1300 1304)
1200 1200
ttog o
1009 1004)
g / wd
700 L \ 700
L
00 409
300 304
20 200
100 109
AT1.2473.2475.2477.2479. 24012483 24912493.2495.2497. 2500 0 00500, 4706 106, Zi00 2000 0. 210, 3000
Frequency (WHz)
site $03CHI6-HY site 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6._54 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector peak Detector Peak
Avg. e e
Setting 20 Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Vertical Fundamental
o owe 2000515 sy [
100 \ 100
600y s i - 600
50.0( 50.0} Boralyprie
wd
wd by
ety eyt
oacHts Hy sie oacris.Hy
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK_74 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector : Peak
Peak Project so0521.02 Project -800521.02
Setting 20 Setting 120
evel (dBuVim) Date: 20190515 (4B ) Date: 2019-05-15
130.0/ g
o
1000 / \ 1000
90.0| b
00 AVG_BE 54| 609 AVG_54]
pov I I — oy — "
40,0 L
300 00
10, 109
ot Freaieny
Site 03CHI6-HY Site + 03CH16-HY
Condition AV6_BE_54 3m 91200_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector +Peak
AV g . Project 800521-02 Project +800521-02
Setting 20 Setting :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

P

age Number : B11 of B69



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

ANT

Mode 1: Ant 0+1 11a Ch48 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Horizontal

Vertical

Peak

Avg.

) (@BuVim) Date: 20190518
1300
1200
10g)
1000
900)
209 PERK(UNT)
700 LN 1 R S L
600) 8
500)
400)
300)
200)
100)

1000 4000.6000.5000.

Site
Condition
Detector
Project
Setting
11b_cHol
1la_CH36
BLE(IM)_2480
Zigbee_CH25

12000, 16000. 20000, 24000, 26000 32000, 36000, 400

Frequency (Miz)
+03CHI6-HY
+ PEAK(UNIT) 3m 9120D_1522 HORTZONTAL

+Peak
:800521-02

119
119
:7/0
20

el (dBuVim)

Date: 2019.0518

1300
1200
o)
1000
S0
E

60.0]

00l
LT BETIS [ ERRE S B S M

PEAK[UN

VG 54

500]
400

1q

|
- E
200] I
100] |
1000 4000.6000.6000. 12000, 16000. 20000, _ 24000, 26000. 32000 36000, 40000
Frequency (MiHz)
Site 03CHI6-HY
Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
Detector Peak
Project 80052102
Setting
11b_CHol 19
110_CH36 19
BLE(1M)_2480 7/0
Zigbee_CH25 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 2 5250~5350MHz (Band Edge @ 3m)

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Fundamental

Peak

) (@Buvim)

Date: 20190515

110 /vw
g M\M
soaypV

! W,

/‘Wr‘

PERK_BE 74

300

Site
Condition

Detector
Project
Setting

5330,

£ 03CH16-HY

5350. 510, 5390, ED EED 5450, 5460
Frequency (MHz)

PEAK_BE_74 3m 91200_1522 HORTZONTAL

Peak
80052102
145

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2019-05-16

900
s00)
00—l

=] peAKuin
pwm. PR o i (52|

500 g

1000 3300.3500.3700.

300.5500,5700.5900. 7000

700
Frequency (MHz)

Site 03CH16-HY
Condition PEAK(UNII) 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector

Setting

Peak
Project 80052102
145

Avg.

Date: 20190515

.

700l of

y
1000 r;\’ W

|
\M’%

T
5330, 5350, 510, 5390. 0. 430, 5450, 5460

AVG_pE 54|

N A

300

Site
Condition

Detector
Project
Setting

£ 03CHI6-HY

Frequency (MHz)

AV6_BE_54 3m 9120D_1522 HORIZONTAL

80052102

145

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Vertical Fundamental

Avg.

vel (¢Buvim) Date: 2016.05.16 A @Buvim) Date:2019.0520

1300 1300
1200 1200

o 1o
o0g— AV 104

904 904

80 PEAK_BE 74 809

700 QY SSSIESEsss s e PEAK(UNY
sl : . 09 NPT e 2 |
S0 500f e

409 400

304 304

200 200

100 100

500 =50 5. w70 50 ED EED 5450, 5460 0 5300.3500.5700.3000.4100.4300 4500.4700.4900.5100 5300, 5500 57005900 6100 6300 65006700, 7000
Frequency (HHa) Frequency (HH2)
Site 03CHI6-HY site +03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition + PEAK(UNII) 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Pe ak Project 80052102 Project +800521-02
Setting 145 Sefting
vel (@Buvim) Date: 2010516

1300

1200

o

1000 Ty

oy P AL

S0

700 L

v 0

s AVG._Be 54|

50 W

409

304

200

100

500 550 E 5 0. ED EED 5450, 5450
Frequency (MHa)
site 03CHI6-HY
Condition AVG_BE_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector

Peak
Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 4 5725~5850MHz (Band Edge @ 3m)

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

) @ouvim) Date: 20190516 ) @uvim) Date: 2019.05.16
PERR_ B 1628

1300 1300

1200 . 1200

1100 - - 1100

1000 = 1009

900 - 900

300 A a4 200

00 I pehkun

2

09 o g, 09 e
s00) 50t

100 100

300 300

200 200

100 100

R D T E) 500 33003500 T
Frequency (Hz) Frequency (HHr)
site £03CHI6-HY Site £ 03CHI6-HY
Condition + PEAK_BE(B4)_16-24 3m 91200_1522 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_1522 HORTZONTAL
+ RBW-1000.000KHz VBW:2000.000KHz SWT:Auto  RBW1000.000KHz VBW-3000.000KHz SWT:Auto
Detector Peak Detector :Peak
Peak Project :800521.02 Project +800521-02
Setting 19 Sefting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR800521-02G

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zighbee Ch25

Simultaneously

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20190516

PERK_BE(B4) 1624

Condition

Detector
Project
Setting

630, 5650 6670 5690, 5710 5730 6750 570, 5800
Frequency (MHz)

£ 03CH16-HY

+PEAK_BE(B4)_16-24 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:800521-02
119

) (@Buvim)

Date: 20190515

1100
1200

1)
1000

a0l

500

70 peAun

il

604 o | N B
PY wev

a0

300

200

100

0 730,350 5700.3300 4100430 4500.470 45005405300, 5505705900 6100 5300 650057007000
Froquency (WH)
site +03CHI6-HY
Condition PEAK(UNII) 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak
Project +800521.02
Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

BLE (Band Edge @ 3m)

ANT Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zighbee Ch25

Simultaneously Horizontal Fundamental

el (@Buvim) Date: 2019.05.15. el @Buvim) Date: 2019.0515.
1300 1300
1200 1200
o) o) .
1000 1000
90 1 90
04 / PEAK BE 74| 8040 PEAK 74
700 N,,w" | 700
60 L 60
O o At Sy
504 500p st
400 400
300 300
200 200
100 100
60 T 2ATI 2ATE 24T 2475, 2401.248 st 2500 000 W00 500 700 %00 2100 2300, 0. 2700, 3000
Freauency (Miz) Freauency (MHz)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
P e ak Project 800521-02 Project 800521-02
evel (dBuvim) Date: 2019.05.15 evel (dBuvim) Date: 2019.05.15
1300 1300
1200 1200

609 VG BE_54| 609 G54
s00] s00]

e s o e e e ey
400 e e
300 300
200 200
100 100
2450 D 7] 7 2500 000 00 500 700 1900 2100 2300, 0. 2700, 3000
Froquoncy (MiHa) Frequency (HHa)
Site 03CHI6-HY Site 03CHI6-HY
Condition AVG_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector Detector Peak
AV g . Project 80052102 Project 80052102

TEL : 886-3-327-3456 Page Number : B17 of B69
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

) (@Buvim) Date: 2019.05.15 ) (@Buvim) Date: 20190515
1300 1300
1200 1200
ol 1 ol
1009 1009
s00 f\ s00
700 i ; 700
N
ety astoendoinsmse et s
500 50.0fmirabissnaeics
00 409
300 300
200 200f
100 100
2450 245324552467 2459, 2471. 24732475, 2477 2479, 2461 2483 2 24912493.2495.2497. 2500 000 00, 500 4700 1900 Zio0 200 2500 2700, 000
Frequency (Mitz) Frequency (Miz)
Site +03CHI6HY site 03CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW1000000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :800521-02 Project 800521-02
) (@Buvim) Date: 2019.05.15 ) @Buvim) Date: 2010.05.15
1309 1300
1200 1200
ol ol
100.0) ’\ 100.0)
900 90
500 s0f
700 f 700
o G BE 54 L W6 54
by e —— ] 504 [ =
0] g
300 300
200 200f
100 100
50 471,247 2475.2477.2479.2401.2485.24 24912495.2495.2497. 2500 000 300 1500 1700 1900 2100 2300 2500, 2700, 3000
Frequency (Miz) Froquency (Mhz)
Site +03CHI6HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AVG_54 3m 91200_1522 VERTICAL
+ RBW1000000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Zigbee (Band Edge @ 3m)

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal Fundamental

Avg.

o oat: 2100516
1300 — [
P nd
o |2nn
100

%0g 1o
o

8091 » PEAK_BE_74|

704 M/’“ w0 PERC7A

- et =

: AUy

D09 RSO P

Py
]

300

204
20

10d

i BT o 00
T oo e e e e e mwww
Site 03CH16-HY Site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector Peak Detector :Peak

Peak Project 80052102 project 800521.02

Setting 20 Setting 20
. oate 0150548
1300 — fa—
1209 w0
o)
100 wog
s0d 1o

. m
SISSESSTEETA, :

VG BE_54|
sn_n/ e e 609 A6 54

w0 509 A B D A— e -
0
300
309
200
209
100 o
Ci60 D 51 7] 50
T st W0 o e o e mo o )
Site 03CHI6-HY site 03CHI6-HY
Condition AVG_BE_54 3m 9120D_1522 HORIZONTAL Condition  : AV6_54 3m 91200_1522 HORIZONTAL
RBW:1000.000KHzZ VBW:0010KHZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Defector +Peak
Project 800521-02 Project 800521.02
Sefting 20 Setting :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

1 (0B

)

Date: 20190516

evel (@Buvim) Date: 2019.05.16
1300 1300
1200 1200 ;
ol kY ol
100.0) / i\ 1000
900 90
700 700
60 7 4 60
O Lniamior e R T T S Y A y » .
50 50.0fsnsroii
a0 400
300 300
200f 200
100 100
471,247 24752477 24 4912493.2435.2497. 2 000 W00 500 700 1800 2100 2300, 0. 270, 000
Frequency (Mitz) Freauency (MHz)
Sire $ 03CHI6HY site 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
: RBW:1000 000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project :800521-02 Project 800521-02
Setting 20 Setting 20
) @Buvim) Date: 2010.05.16 el (080 Date: 2019.0516
1300 1300)
1209 1200
ol an o
1009 1009)
900 909
w00 / s0q)
700 704
60 5
oo G BE 54| AV 54|
500 / 504 ———
Y e s | —
104 P e
300) 304
200 200
100) 100
AT1.2473.2475.2477.2479. 24012483 24912493.24952497. 2500 %00 1300, t500. 1700 4 2100, 7300. 0. 270, 3000
Freauency (WHz)
Site : 03CHI6HY Ste 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
: RBW1000000KHz VBW:0.010KHz SWT:Auto RBW1000.000KHz VBW-0010KHz SWT:Auto
Detector Peak Detector Peak
Avg. Pl o’ et
Setting 20 Setting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 2 5250~5350MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

ANT

Mode 2: Ant 0+1 11a Ch64 + Ant 2 11a Ch149 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Vertical

Peak

Avg.

vel (dBuVim) Date: 2019.05-18
1300

1200

|

1000

900)

809 - PERK[UNI)
oo AL L

600) WS

504
40
300
200
100

000 4000.6000. 5

site
Condition
Detector
Project
Setting
1la_CH64
Tla_CH149
BLE(IM)_2480
Zigbee_CH25

000,

2000, 16000 20000 24000 26000, 32000, 36000, 40000
Frequency (MH2)

(iz)

:03CHI6-HY
+ PEAK(UNIT) 3m 91200_1522 HORTZONTAL

+Peak
:800521-02

145
119

7/0
:20

1 @BuVim)

Date: 20190518

oo e e ]

PEAK[URI]
S

VG54

109

T
1

site
Condition
Detector
Project
Setting
1la_CHe4
1la_CH149
BLE(1M)_2480
Zigbee_CH25

000 4000.6000.8000. 12000, 1

0. 2
Freaquency (MHz)

+03CHI6-HY

+ PEAK(UNIT) 3m 91200_1522 VERTICAL

:Peak
80052102
145

119

:7/0
20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Band 3 5470~5725MHz (Band Edge @ 3m)

ANT Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously Horizontal Fundamental

) @Buvimy Dates 20190516 ) @Buvim) Dates 20190516
1300 1300
1200 1200 1
100 /\/\N 22 1100
1000 1000
900 900
300 500
00 700l bl L PEAKUN]
"
T " gy 9 ] Lo e Lo e 1|
50.0] 500 e a
400 400
300 300
200 200
100 100
= T oo B san S0 S0 58005510 500 33003500 G070, To00
requency (1Hz) Freauency (iHz)
site £ 03CHI6-HY site $03CHI6-HY
(Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project :800521.02 Project :800521.02
Setting 1155 Sefting 1155
) @Buvim) Dates 2010.05.16
1300
1200

1000 oy
00
500
00

o0 JJJ

v

50 T 5400, 3 5440, 0. E 5500, 5510
Frequency (Hz)

Site +03CH16-HY

Condition : AV6_BE(UNIT)_B3 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak

Avg. P Left blank

TEL : 886-3-327-3456 Page Number : B22 of B69
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously Vertical Fundamental

A (gBuvim) Date:2019.05-16 A @Buvim) Date:2019.05-16

1300 1300

1200 1200

)

1o 1o

1000 ey 1000

904 90|

0.0 ‘(\[V 0.0

700] = oot PEAK(UN
604 1 600 el
S0 - & L A

400 400

304 300

200 20|

100 100

350 D EmD D E7D ETD EmD 5500, 5510 3300350, . 5006700 7000
Frequency (HHz) Freauency (WD)
site +03CHI6-HY site +03CHI6-HY
Condition + PEAK_BE(UNIT)_B3 3m 9120D_1522 VERTICAL Condition + PEAK(UNIT) 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Pe ak Project :800521.02 Project :800521.02
Sefting 1155 Sefting 1155
A gBuvim) Date: 2019.05-16
1300
1200

350 5360. 5400, 420, 5440. 460. 480, 5500, 5510
Frequency (MHz)
Site £ 03CHI6-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector

Avg. i e Left blank

TEL : 886-3-327-3456 Page Number : B23 of B69
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Horizontal Fundamental

vel (dBuVi Date: 2019-05-16 A (@Buim) Date: 20190516

1000 1000

904 {/ 904

w0 509

700) ‘L\\ L I PEAK(UNY
60 1 " 609 TN T T et a1
500 0.0 b R
409 400

304 304

200 200

100 100

Avg.

W0 o . 0 0 S GL S S s s om0 0 3300.3500.5700.3900.4100.4300 45004700 4900.51 00,530,550 5700 590061006300 65006700, 7000
Frequency (HH2)
Site 03CH16-HY site +03CHI6-HY
Condition PEAK_BE_74 3m 9120>_1522 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_1522 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector +Peak
Pe ak Project 80052102 Project +800521-02
Setting 155 Setting 1155
vl g8y Date: 2018.05-16

1304)

1200)

1100

1000) o

904

804

704

600

g ————————————— N

400

304

204

100)

000 5030 5050, 5070 5090, 510, 510, 5150 S0 5190 5210, 5230 5260
Frequency (HD)
site 03CH16-HY
Condition AVG_BE_54 3m 9120D_1522 HORIZONTAL
REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

v g8y Date: 2018.05-16 )y Date: 2018.05-16
1300) 1300)
1200) 1200)
1100 1100
1004) 1004)
904 904
800 800
700) 00—l PEAK(UIL
/
wogf I — R 509 ]
504 504
400 400
300 300)
200) 200)
100 100)
00 5030 5050, 5070 5090, 510 510 SS0 G170 590 5210, 530 520 00 5300 00,5300 55005700 7000
Frequency (4Hz) Frequency (MHz)
site 03CH16-HY site 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK(UNI) 3m 9120D_1522 VERTICAL
REW:1000.000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
P e ak Project 80052102 Project 80052102
Setting 155 Setting
ol g8y Date: 2018.05-16
1300)
1200)
1100
1004)
904
800
704
JARNAY
504 —————————— ¥
400
304
200)
100)
000 5030 5050, 5070 5090, 5110 510,550 B0 5190 5210, 5230, 5260
Frequency (WHz)
site 03CH16-HY
Condition AVG_BE_54 3m 9120D_1522 VERTICAL
REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Avg Left blank
. Setting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Horizontal

Fundamental

i vee 20100515 i bae: 0100516
1300 1300
1200 1200
o9 1o X
1000 100
s0d a0
S0 PEAK_BE 74 200 PEAK 74|
700 iy
50 50
o e T DS RSN PR ’
s0d 500
w0 w0
300 300
200 204
100 109
2475875 AT 24T AT AT 20 ST . 7 oo T e T 7ios B 200 7 o
Treaiency e
site <03cHI6 HY site 03cHis HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL (Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
-RBW-1000000KH? VBW:3000.000KHz SWTiAuto {RBW-1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Peak Detector : Peak
Peak Project :800521.02 Project :800521.02
— vete 2010.05.15 — et 2010.05.15
1500 1300
1200 1200
wod 1o ;
100 100
s0d 500
500 500
700 700
g AVG_BE 54| b AVG 54
500 e e e ey 500 s =
40.0| B m——
300 300
200 200
100 109
AT AT TS AT A it T 70 D N TR~ S T e
Teeaiency e
site 03cHi6 HY site 03cHis HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
{RBWAI000000KHz VBW:3.000KHz SWT:Auto {RBWAI000.000KHz VBW:3.000KHz SWTiAuto
Detector Peak Detector : Peak
Av g. Project +800521.02 Project +800521.02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Vertical Fundamental

) dBuVim) Date: 20190516 vel (dBuvim) Date: 20190516

1300
1200
10g|

.

904 \ 904
809 PEAK_BE 74| 209 PERK 74
700)

70
s0q M 5 s0d "
i o e i s B

504 0.0/ &
409 409
300 300
200f 200
100 100
460 4TI 2T TS 24T 24 491 250 000 W00 500 700 %00 z100. 2300, 0. 2700, 3000
Froquency (Miz) Frequency (Ha)
03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project 800521-02 Project 80052102
| @Buvim) Date: 2019.05.16 el (@BuVim) Date: 2010.05.16
1300 1300
1200 1200
ol ol .
1009 1000
904 e 904
s0f A 80
00 I 704
e A BE b e W 54
500 1 500 B [me———
o - IR LS U Do o s
409 409
300 300
200f 200
100 100
460 AT32aTE 24 491 250 000 00 500 700 %00 2100 2300, 0. 2700, 3000
Froquency (Miz) Frequency (HHa)
Site 03CHI6-HY Site 03CHI6-HY
Condition AVG_BE_54 3m 91200_1522 VERTICAL Condition AVG_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHzZ VBW:3000KHz SWT:Auto RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Zigbee (Band Edge @ 3m)

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

1 6Buvim) Dot 201905 16 - Date: 20100515
1300 1304
1204 1204
1100 /[ 110.0|
100 100
900, \ = 90.0|
700 704
o0 AN s0d
S —
50 s0d
Py 100
300 304
200 204
10d 10
50 2463 A T A T A AT T TS T AT 00 oo o w0 oo Tatozio0 w0 Za0  Zoo 5
reauoncs (i) Froqoncy (i)
site £03CHI6-HY site £03CHI6-HY
Condition : PEAK_BE_74 3 91200,_1522 HORIZONTAL Condition :PEAK_74 3m 9120D_1522 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto : RBWAI000 000KHz VBW:3000000KHZ SWT:Auto
Detector : Peak Detector : Peak
Peak project -800521.02 Project -800521.02
Setting 20 Sefting 120
1 gBuvim) Date: 2010.05.15
1304
1200 Jgowm) e 20190510
o
et w09
el 1200
/\ 1o
w00
100
700 v i
P
m// X ) 504
500} \ 70,0/
400
600 AVG_54)
300 509 e G ——
204 o O O s R
10d 304
460 2463.2465.2467.2469.2471. 489.2491.2493.2495.24¢ 2500 200
Froauoncs (i) 109
Site +03CHI6-HY 1000 1300, 1500, 1700, 1900, 2100. 2300, 00. 2700, 300
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Frequency (MHz)
+RBW:1000.000KHz VBW:0010KHz SWT:Auto site £ 03CHI6-HY
A Detector + Peak Condition 'AV6_54 3m 9120D_1522 HORTZONTAL
Vg. Project :800521.02 {RBW:1000.000KHz VBW-00I0KHZ SWT:Auto
Sefting :20 Detector Peak
roject <800521.02
Setting 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighbee Ch25

Simultaneously

Vertical

Fundamental

) @Buvim) Date: 2019.05-16 ) @Buvim) Date: 2019.05.16
1300 1300
1200 1200
ol R 00
1009 1009
90 900
209 PEAK_BE 74 809 PEAK 74
|
sn.nww,_,,wf . 500 n =
oAbt
500 5001
a0 400
300 300
200f 200
100 109
AT1. 2473 2475.2477 2479, 24012483 24912493.2495.2497. 2 000 00 1500 700 1900 2100 2300 2600 2700, 0
Frequency (MHz)
site $03CHI6HY Site +03CHI6HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000 000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector +Peak
Peak Project :800521.02 Project :800521.02
Setting 20 Setting 120
) (@Buvim) Date: 2019.05.16 1 (@BuVIm) Date: 2019.05.16
1300 1300
1200 1209
ool oy
1009 / 1008y
900 %9
w00 /\ w09
\J
500
50 WA AVG 54
500 S0 R
of ~— [ [ | T
0] B
300 309
200 209
100 100
AT1.2473.2475.2477.2479. 24012483 24912493.2495.2497. 2500 000 130098004700 1900. 21002300 2600 2700.
Frequency (MHz)
Site :03CHI6HY site ki
Condition AVG_BE_54 3m 9120D_1522 VERTICAL Condition +AV6_54 3m 9120D_1522 VERTICAL
+ RBW1000000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KkHz SWT:Auto
Detector peak Detector +Peak
Avg. Project +800521.02 Project +800521.02
Setting 20 Setting :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 3 5470~5725MHz (Harmonic @ 3m)

ANT Mode 3: Ant 0+1 11a Ch100 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously Horizontal Vertical

s gBuvim) Date: 20180510 1 B Date: 20180517
1209 1309
1209 1209
o tog
1009 1009
s00) w00
809 PEAK(UNI) 809 PEAKUNI)
B2 e B e e e | B2 R I B e
ool - a0 -
509 o s09 i B
w00 09
309 309
009 09
109 109
00 4000.6000.4000. 12000, 19000, 20000, 24000, Za000. 52000, 3a000. 40000 o0 4000.6000.4000. 12000, 16000, 20000, 24000, Za000. 52000, 3a000. 400
Freuency () Frequency (z)
sire £03CHI6-HY sire £03CHI6-HY
Condition + PEAK(UNIT) 3m 91200_1522 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_1522 VERTICAL
Peak Detector : Peak Detector : Peak
Project +800521-02 Project +800521-02
Setting : Setting :
11a_CH100 :155 11a_CH100 1155
Av ta_cH36 1155 tla_cH36 1155
g . BLE(IM)_2480 :7/0 BLE(IM)_2480 :7/0
Zigbee_CH25 :20 Zigbee_CH25 :20

TEL : 886-3-327-3456 Page Number : B30 of B69
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

ANT

Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Horizontal

Fundamental

700 700/ f PEAK(UNI/
‘ e
509 < R — 000 S s )
Site Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector Peak
Pe ak Project Project 80052102
90.0| ‘L
20.0) i
J
500 /
o
-
Site
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector
Avg Left blank
. Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously Vertical Fundamental

1 @BuVim) Date: 2019-05-16. 1 (@BuVim) Date: 2019-05-16

1300 1309
1200 1200

w0 \ *\,\ w00

60 % 600
) ST RS T o = v

400 400

PEAK(UNY)

reamarsety|

300) 300
200) 200
100) 109

00 5030, 5050, 5070, 5090. 5110. 5130 5150. 5170, 5190, 5210 5230, 52 000 3300.3500. 7000
Frequency (MHz) Frequency (MH2)

sie oIy sie a6y
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522 VERTICAL
RBWHIO00000KH2 VBWE3000000KHz SWTAuto REW-1000.000K 2 VBVE3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak broject - ooe2L.02 broject 80062102
Sotmg 195 settng 15

1 @BuVim) Date: 2019-05-16.

1300
1200
o
1000
900
s00f
700
60

a0
300
200
100

00 5030. 5050, 5070, 5090. 5110. 5130 5150. 5170. 5190, 5210 5230, 52
Frequency (MHz)
Site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW-0.010KHz SWT:Auto
Detector

Avg. i e Left blank

TEL : 886-3-327-3456 Page Number : B32 of B69
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 4 5725~5850MHz (Band Edge @ 3m)

ANT

Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

i ous 2150516 vy ove 2000516

ad ‘ 0

1200 . 1200 1

00l A A 100

1000) i . 1009

I .

%04 h 5 i 909

o T il "o sk 1521 AP L———ln ek
700/ E )16 70.0;

v it [

S0 e e s e |
509 Y mm—y

«d «d

0 0d

2 2

wd wo

N wn e e o7 o0
oy i e
Site 03CH16-HY Site :03CH16-HY
Condition PEAK_BE(B4)_16-24 3m 9120D_1522 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522 HORIZONTAL
RBW000000KHs VOW:3000000KHz SWT-Adto RBWH000000KHz VBW:3000000KHz SWT-Auta
Detector Peak Detector :Peak
Peak Project 800521-02 Project 800521-02

Setting 19 Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

Peak

evel @BuVim)

Date: 20190516

‘PERK, BE(B4)_16-24]

o

750

Site
Condition

Detector
Project
Setting

5780 Se00. 520 5840, 5860, 5880
Frequency (MHz)
£ 03CH16-HY
PEAK_BE(B4)_16-24 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
80052102
19

5900.

5920, 5950

) aguvim) Date: 20190520
1100
1200

1)
100

a0

a0 |

700} L s § PEAK(UNI).
b i | iyt 1]
Y mem— = I

409 I

300

200

100

TECTEET 7
Froquency (H:)
site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak
Project +800521.02
Setting 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR800521-02G

BLE (Band Edge @ 3m)

ANT

Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Fundamental

) @Bvim) Dote: 2018.05-16 ol 0B Dote: 20190516
1300 1304)
1200 1200)
1109 1100 1
1000 1000)
™
900 900
700) 704
o ‘WMMW»»M i 609 i v i
500 500t
400 400
300 304
200 200
100 104
460 2463.2465.2467 24092471 55,2491 2493, 24552457, 2 000 To0 S0 700 100 Zion 200 2600 z700. 3000
Frequency (Wiz) Frequency (MHa)
site $03CHI6-HY site 03CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Defector Peak Detector Peak
Pe ak Project :800521-02 Project 80052102
) @By Date: 2019.05-16 el (@Buvim) Dote: 20190516
1300 1300)
1200 1200)
1109 110g .
1009 1004)
yan
900 \ 900
IR
T
/
s00) A T 500 [ " e Se—————
400 gl
300 300
200 204
100 104
460 2463.2465.2467 24592471 ot 1512453 24552467, 7 000 o0 S0 700 1900 Zoa 200 2500 Z700. 3000
Frequency (Miz) Frequency (MHa)
site $03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak Detector
Avg Project :800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT

Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Vertical Fundamental

Avg.

1 @Buvim) Dates 2010.05.16 evel 4Buvim) Dates2010.05.16
1300 1300
1200 1200
110 o] .
1000 e 1000
a0 904
a0a) 1 | eKeem w0 1 r PEAK 74
700 70
600 . 600
m——" VAL OO B P R e e e e
50 500ttt
400 400
300 209
200 200
100 100
60 2462465 46T 246 AT 18524512163 24952457 2 G0 W00 w0 o6 100 7o B0 2500 700, E)
Frequency (Hir) Froquency (WH:)
site £03CHI6-HY site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
P e ak Project +800521.02 Project :800521.02
) @Buvim) Date: 2019.05.16 evel @Buvim) Date: 2019.05.16
1300 1300
1200 1200
1100 0] .
1000 1000

% - g
g w0
04 4
P . . w0

soo 509 e |
T
40.0| 40.Qf
200 200
200 2
P T0d
TR AT T T A TS AT R R A A T ST L OB e o
Haavs i) Heawncy
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
RBWEIO00 000Kz VEVW:3 000Ks 2 SWT-Auto RBWAI000/000K+2 VBWA2000KE 7 SWT:Auto
Detector :Peak Detector Peak
Project :800521-02 Project 800521-02

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Zigbee (Band Edge @ 3m)

ANT Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Horizontal Fundamental
204 \ 100
oy PPEAK_BE 74 209
70.0| T %09 PEAK 74
600, - 9 w‘-}
bkt
500/ 500 D e R
o9 400/
Site. 03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK_74 3m 9120D_1522 HORIZONTAL
oW 0000k VEWES000000KHE SWTAuto oo o oo St Ao
P k Detector : Peak Detector : Peak
Project 800521-02 Project 80052102
ea e
110.0| N\ 1200|
/ 00)
a0l \ 1004
s00] \ 900
700 \ 800
a0 [ i o s S | S
——
2450 AT ‘mm“‘:";w 437.2489.2491.2493.2495.2497. 2500 000 300 1500 1700. :r:“m m: 2300, 500 2700, EC
Site. 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition : AV6_54 3m 9120D_1522 HORIZONTAL
ROWAOGROGNE VEVEOOKS s WAt oneaB s S Ao
Avg . Project 800521.02 Project B00521.02
P o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25
Simultaneously Vertical Fundamental
wog \ woq
90| \ 90|
s s Ml ]
50.0( e
g
RO TO0D 000K VOWE S0 000K SWT AT RO TO0D 000K VoW 2000 000Kz SWT A0
Peak roject -800521.02 Project -800521.02
2 P
1 (dBuVIm) Date: 2019-05-16 | (dBuVim) Date: 2019-06-16
-
o o
b
00 W BE 604 VG 54
s00] e j—i s00f - S e || SO ee—_——
400] 1 I
w
200] 200
100 100
Site :03CH16-HY site $03CHI6HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition +AV6_54 3m 91200_1522 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector +Peak
Av g. Project 180052102 Project 180052102
Pl 80 P

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz, Band 1 5150~5250MHz, Band 4 5725~5850MHz (Harmonic @ 3m)

ANT Mode 4: Ant 0+1 11a Ch165 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously Horizontal Vertical

el By Date: 2019.05-17 A @Buvim) Date: 2010.05.17
1300 1300
1200 1200
o 10
1000 1000
90 900
200 ~ PEAK(UNID | 209 PEAK(U)
X 11111 s i S Sl R ES p i B B e e o S S S S B 2oo I AR e P e A
3 3
60 9 P wE 500 3 yr o
50 ] - 500 o T
409 400
300 300
200 200
100 109
000 4000.6000.8000. 12000, 16000, 20000, 24000, 76000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000. 20000, 24000, 23000, 32000 36000, 400
Freauency (MH2) Frequency (MHz)
site 03CHI6-HY. site +03CHI6-HY
Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL Condition + PEAK(UNII) 3m 91200_1522 VERTICAL
Peak Detector Peak Detector Peak
Project :800521.02 Project +800521-02
Setting Sefting :
1la_CH165 :19 1la_CH165 119
AV 11a_CH36 155 11a_CH36 155
g . BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 20 Zigbee_CH25 20

TEL : 886-3-327-3456 Page Number : B39 of B69
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

ANT Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25
Simultaneously Horizontal Fundamental
1009 | 1009
700f— T Y SSSHES T L P PEAK(UY
o T RSP VU A N it €9 o B VN
g e =
ag
O e
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_1522 HORIZONTAL
W00 00 ¢ oW 3000 000KS s SWT Ao oW 0000006 1 V81 3000000KE s SWT Auto
Detector :Peak Detector :Peak
Project :800521-02 Project :800521-02
Peak : :
11b_CHO1 1205 11b_CHO1 1205
BLE(1M)_2480 :7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 17 Zigbee_CH25 17
-
60| \
500 T \¥¥
O
Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project :800521.02 L ft bl k
Avg. : eft blan
11b_CHO1 1205
1la_CH36 :155
BLE(1M)_2480 :7/0
Zigbee_CH25 117

TEL : 886-3-327-3456 Page Number : B40 of B69
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously Vertical Fundamental

evel (@Buvim) Dates 20100517 ) @Buvim) Dates2010.05.47
1300) 1300
1200 1200
1100 1100
1004) 1000
904 900)
804 s00)
700 roof—hl—] e f PEAK(UI)
T e P = 600 A
504 Py e —s L
400 400
304 300)
200 200
100 100
00 5030 5050, 5070 090, 510 10 S50 570, 5100 5210 6230 5280 5005500 7o
Frequency (H) Frequency (HHr)
site < 03CHI6-HY site +03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition + PEAK(UNII) 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW-3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :800521-02 Project :800521.02
Setting Setting :
11b_cHot 205 11b_cHot 1205
1la_CH36 155 Tla_CH36 1155
BLE(IM)_2480 7/0 BLE(IM)_2480 :7/0
Zigbee_CH25 7 Zigbee_CH25 7
evel(Buvim) Date: 2019.05.47
1304)
1200)
1100
1004)
904
w0l |
700
600
504 —F—F————— |
400
304
200
100
00 5030 5050, 5070 5090, 510 5130 Sis0 70, 5190 5210 6230 5760
Frequency (uH)
site £ 03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 800521.02 L ft b | k
Avg. eft blan
11b_cHo1 205
1la_CH36 155
BLE(IM)_2480 7/0
Zigbee_CH25 7

TEL : 886-3-327-3456 Page Number : B41 of B69
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Fundamental

vel (@Buvim) Date: 2019.05.47 ) (@Buvim) Date: 2019.05.47
1300 1309
1200 1200 i
ol ol
1000 1009
904 900
s 500 L
4 / od
600Ny 3 X R
N P S eSS W e 600 SR
50 500kt
409 00
304 300
200 200
00 100
50 7360, 770, 7380, z 2400 20, 2815 000 T30 1500 1700 1900 2100 2300 2600 2700, 000
Frequancy (HH) Froquency (Mz)
Site + 03CHI6-HY Site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Pe ak Project :800521.02 Project +800521-02
Setting : Setting :
11b_cH1 205 11b_CH1 1205
1la_CH36 :155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(IM)_2480 :7/0
Zigbee_CH25 :20 Zigbee_CH25 :20
A (@Buvim) Date: 2019.05.17 ) @Buvim) Date: 2010.05.47
1300 1309
1200 1200
o Y o)
1000 // 1009
904 / 900
S04 / 800
700 700
o0 a9 | .
500 7 ——— 509 e ¥ 48[ B— ——
409 gl
304 300
200 200
00 100
350 7360, 70, 7360, EED 200 2T, 2415 000 T30 1500 1700 1900 200 2300 2600 2700, 000
Frequency (HH) Froquency (WHz)
Site 03CHI6-HY site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector +Peak
AV g Project 800521-02 Project +800521-02
. Setting : Setting :
11b_CH1 1205 11b_cH1 1205
1la_CH36 :155 1la_CH36 1155
BLE(IM)_2480 :7/0 BLE(IM)_2480 :7/0
Zigbee_CH25 :20 Zigbee_CH25 :20

TEL : 886-3-327-3456
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Vertical

Fundamental

) @Buvim) Date: 2019.05.47 evel (dBuvim) Date: 2019.05.47
1300 1300
1200 1200 .
ol ol
1004 /ﬁ 1004
900 904
s0f a0 i PR
700 ’/\ / 700 i
60.0) 600 |
S ST R WWMWWMMWMWMJW S
s00f 50,0}t
a0 400
300 304
200f 200
00 100
350 7360 70 7380, 739, 200, 20, 285 000 00 500 700 900 200 200 200, 2700, 3000
Frequancy (HHD) Frequency (HHa)
Site +03CHI6-HY Site 03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project +800521-02 Project 80052102
Setting : Setting
11b_CH1 1205 11b_cH1 205
1la_CH36 :155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 7/0
Zigbee_CH25 :20 Zigbee_CH25 20
) @Buvim) Date: 2019.05.17 evel (@BuVim) Date: 2019.05.47
1300 1300
1200 1200
o - o) i
1000) o 1000]
%0.0) / 90.0)
80 v w0
700 // 700)
L \/ 60 T A6 54
s00f— [ 504 | RYAIS Ee—
a00f e T
300 304
200f 200
00 100
50 7360, 70, 7360, 7 740, 70, 2415 000 00 A0 w700 4 200 200 2600 2700 3
Frequency (HD) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW-1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0.010KHz SWT:Auto
Detector +Peak Detector Peak
Av g Project :800521-02 Project 800521-02
. Setting : Setting
11b_CH1 1205 11b_CH1 205
1la_CH36 :155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 7/0
Zigbee_CH25 :20 Zigbee_CH25 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

BLE (Band Edge @ 3m)

ANT Mode 5: Ant 0+1 11b Chl + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously Horizontal Fundamental

e Dot 2019.05-47 ) aBovim) Date: 20190547
1300 1300

1200 1200

g 1100 .

1000 I 1000

%0d / \ / | 509
ny \\‘/ \ PEAK_BE_J4 200 PEAK 74|

704 / 700) } I
600f, | et A 500 Y -
o I T S PR oy S P b
409 400
300 300
200 200
100 109
/460 2463 2465.2467 2469.2471.2473.2475 2477 2475, 2481 2453, 2455, 2457. 2459, 2491 2493, 2495.2497. 2500 000 00, 1500 1700 1900 2100 2300 2 2700, e
Frequency (WHa) Frequency (WHz)
site $ 03CHI6-HY site $03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition +PEAK_74 3m 9120D_1522 HORIZONTAL
: RBW:1000000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peak Detector +Peak
Peak Project 800521-02 Project 80052102
Setting : Sefting :
1ib_cHot 205 11b_CHo1 1205
1la_CH36 155 1la_CH36 1155
BLE(1M)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 20 Zigbee_CH25 120
el (@Buvim) Date:2018.05.17 ) @Buvim) Date: 2019.05.17
1300 1300
1200 1200
o) 1100 .
1000 1000
90 900
80 500
700 700 |
60 500 |
VG BE 54 i i T T G 54
NS =S by Pl e
40
300
200 209
100 109
2150 D 491.2403.2495.2407.2400.2491 249924952497, 2500 000 00, 1500 700 1900 2100 2300 2500 2700, e
Frequency (MHz) Freauency (MHz)
site 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition + AV6_54 3m 91200_1522 HORIZONTAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector  Peal
Avg Project 800521-02 Project 800521-02
. Setting Sefting :
11b_CHo1 205 11b_CHo1 205
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 20 Zigbee_CH25 120

TEL : 886-3-327-3456 Page Number : B44 of B69
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

evel (dBuvim) Date: 2019.05.47 1 (¢Buvim) Date: 2019.05.47
1300 1300
1200 1200
ol 10 -
1000 1000
g (
80 PEAK BE 74 9 PEAK 74|
700) 700) /
o T o U T tv e i L et
50 50.0fumetebimhanblatends
40 400
304 300
200 200
100 100
450 2463 24552467 2459.2471.2475 2475 2477 2470, 2481 2483, 2495.2487. 2450 2491 2495, 24952497, 2500 000 00 1500 700 4900 200 2300 2 2100, EC
Frequency (HHa) Frequency (W)
Site + 03CHI6-HY site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
: RBW:1000000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :800521-02 Project :800521.02
Setting : Sefting :
11b_cHol 1205 11b_cHo1 1205
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 20 Zigbee_CH25 :20
evel (dBuvim) Date: 2019.05.17 ) @Buvim) Date: 2010.05.47
1300 1300
1200 1200
o 1100 5
1000 1000
90 900
804 500
700 700
609 f AVG B 54| 609 . A5 54
800 — 500 B ————
e o
40 pgp
304 300
200 209
100 100
450 2463 24552457 2459.2471.2475 2475 2477 2470, 2491 2483, 2495, 2487. 2480 2491 2495 2495.2497. 7500 000 00 7500 4700 Ae00 200 2300 2 7700, o
Frequency (WHa) Frequency (WHz)
Site : 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector +Peak
Avg Project 800521-02 Project 80052102
. Setting Sefting :
11b_cHoL 205 11b_cHo1 1205
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH25 20 Zigbee_CH25 :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zigbee (Band Edge @ 3m)

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Horizontal

Fundamental

el By Date: 2019.05-17
1300 1 s Date: 20190517
1200 1300
o) 1200
1000 1100
90.0) / 1000,
900
70.0) — k‘ 800 PEAK_74]
ol 70
6000 R A e ——r——
%04 byl ol e |
b i
40 500
g
s00f
300
200
200
100 o)
G ZAGS 2465 46T 24032411 2473 2475 AT 2470 A0 T2403 24052407, 2400 24912403 24052457, 2500 0 R T T T30
equency (Hia) Froquency (MHz)
site 03CHI6-HY site 03CHI6HY
Condition PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition *PEAK_74 3m 91200_1522 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector Peak Detector +Peak
Peak Project 80052102 Project 80052102
Setting Setting :
11b_CHo1 205 1ib_cHo1 205
1la_CH36 155 X 1155
BLE(1M)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CH25 17 Zigbee_CH25 17
el (@Buvim) Date: 2019.05-17
1300 1 Date: 20190517
1200 1300
o) 1200
90 1000
A
700 80
00
60
- VG BE 54 @ _
50.0) 1 . !L“ AVG_54]
400 o O R S e e =) ——t—
g
300
300
200
00
100 o)
G AGS 2465 46T 2100 2411 2473 2475 4T 2470 A0 12403 24052407, 2400 24912403 24052457, 2500 0 R 1 LT S = T30
roquency (Hiks) Froquency Mz}
Site 03CHI6-HY site 03CHI6HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6.54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW-0.010KHZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
Av g. Project 800521.02 Project so0s21.02
Setting Setting
11b_cHo1 205 1ib_CHOT 205
1la_CH36 155 1la_CH36 155
BLE(1M)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CH25 17 Zigbee_CH25 17

TEL : 886-3-327-3456
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch25

Simultaneously

Vertical

Fundamental

1 (g8

Date: 20190517 el By Date: 2019.05-17
1300 1300
1209 1200
0] o)
1000 1000
900 90
700 700 i
I 1 ; iy oy e
i R ) e it WA
500 P
400 40
300 s00f
200 200
100 100
460 2469.2465. 2467 2469.2471.247.2475. 2477 2479, 2451 2483, 2455 24572459, 2491 2493.2495.2497. 2500 000 0. 500 700 1900 2100 2300, 2600, 2700, 3000
Froquency (Miz) Freauency (MHz)
Sir +03CHI6HY site 03CHI6-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :800521-02 Project 800521-02
Setting : Setting
11b_CHo1 1205 11b_CHo1 205
1la_CH36 1155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(1M)_2480 7/0
Zigbee_CH25 17 Zigbee_CH25 17
© aBovim) Date: 2016.05.47 evel (dBuvim) Date: 2019.05.47
1300 1300
1200 1200
104) o)
1000 1000
00 _ 904
300 w0
700 700
60
00 TRaR i)
G BE bl
oo L\,_% s o ] ==
JSR DR IS s
09 4
300 304
200 200
100 100
TR TR T Ve T TS ot 50 000 00 4500 700 1900 700 Z300. 7500 Z700. 3
et Frequency (WHz)
Site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 91200_1522 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto
Detector - Peak Detector Peak
Avg. o e soa102
Setting X Setting
11b_cHot 1205 11b_cHoL 205
lla_CH36 155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2430 7/0
Zigbee_CH25 7 Zigbee_CHZ5 7

TEL : 886-3-327-3456
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

1 (@Buvimy Date: 20190547 Date: 2019.0517
1300 130.0
1200 120.0
100 110.0|
1000
1009
s00)
900)
b [PEAK{UNI) | 80.0)
oo I I AL UL L] - T 1 PEAK[UM)
el Oy, e S T R U Y e N O
A5 54
s00) B P 60 A6 54
409 500 i 14
300 400
200 300)
100 200)
1000 4000.6000.8000. 12000. 16000  20000.  24000.  28000. '32000. 36000. 40000 100
Frequency (WHn)
000 4000.6000.8000 12000, 16000, 7000024000 Z8000. 32000, 36000 40000
Site 03CHI16-HY Frequency (MHz)
Condition PEAK(UNII) 3m 9120D_1522 HORTZONTAL
Pe ak Detector Peak Site 03CH16-HY
Project 800521-02 Condition : PEAK(UNIT) 3m 9120D_1522 VERTICAL
Setting Detector :Peak
11b_cHO1 205 Project :800521-02
AV 1la_CH36 155 Setting :
g . BLE(1M)_2480 7/0 11b_CHO1 1205
Zigbee_CH25 17 1la_CH36 1155
BLE(1M)_2480 7/0
Zigbee_CH25 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

ANT

Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11

Simultaneously

Horizontal

Fundamental

e Date: 2019.05:20 ) 8oy Date: 20190520
1300 1300
1200 1200
g 1100
1000 1000
900 \ 900)
500 \ 00
700 %\N 7onwl:‘;7mmﬂﬂ
a00) . o0 ot
500 o L oo o 50.) MWMMMMMM ity .54
a0 409
300 309
200 200
100 100
G0 S0, 5050 5070 5090 S0 5105150, G0 5160 G0 sz 5200 700 33003500 7o

Avg.

000 5050, 5050,

5070, 50%. 5110, 5130 5150. 5170, 5190, 5210 5230, 5260

Frequency (WH) Frequency (HH:)
site £ 03CHI6-HY site +03CHI6-HY
Condition < PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition + PEAK(UNII) 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 80052102 Project 80052102
Setting : Setting :
11b_cHoO1 205 1ib_cHot 1205
1la_CH36 155 1la_CH36 :155
BLE(IM)_2480 7/0 BLE(IM)_2480 7/0
Zigbee_CH1L 20 Zigbee_CHIL 120
o aBavim) Dote: 20190520

Frequency (WH)
site 03CHI6-HY
Condition AV6_BE_54 3m 91200_1522 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 80052102 Left bla k
Setting n
1ib_cHot 205
lla_CH36 155
BLE(IM)_2480 7/0
Zigbee_CHIL 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT

Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11

Simultaneously

Vertical Fundamental

evel (@Buvim) Dates 20100520 ) @Buvim) Date: 2019.05.20
1300) 1300
1200 1200
1100 1100
1004) 1000
904 900)
80.0) i 80,0
700 M roof—hl—] e f PEAK(UI)
600 500
s VPO SOV N PO WO P o fome? S|
400 400
304 300)
200 200
100 100
00 5030 5050, 5070 090, 510 10 S50 570, 5100 5210 6230 5280 5005500 7o
Frequency (H) Frequency (HHr)
site :03CHI6-HY site +03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL Condition + PEAK(UNII) 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :800521-02 Project :800521.02
Setting Setting :
11b_cHot 205 11b_CHo1 1205
1la_CH36 155 Tla_CH36 1155
BLE(IM)_2480 7/0 BLE(IM)_2480 :7/0
Zigbee_CHIL 20 Zigbee_CHI1 20
evel(Buvim) Date: 2019.05.20
1304)
1200)
1100
1004)
904
804
N
700
504 e ——— A N
400
304
200
100
00 5030 5050, 5070 5090, 510 5130 Sis0 70, 5190 5210 6230 5760
Frequency (uH)
site £ 03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 800521.02 L ft b | k
Avg. eft blan
11b_cHo1 205
1la_CH36 155
BLE(IM)_2480 7/0
Zigbee_CHIL 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch11l

Simultaneously

Horizontal

Fundamental

1 (6Buvim) Date: 2010.05.16 el (@Buvim) Date: 2019.05.16
1309 1300
1200 1200 i
1100 o
1009 1000
900 904
p
500 ya 500 AT
709 700
y
500 - 500 s
B T e n R
500 00
400 400
300) 304
200 200
109 100
550 0. 770, 7560, z 7400, Zat0. 2815 000 00 4500 700 900 200 Z00. 7500 Z700. 3
Froquency (WHz) Frequency (HH2)
site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector peak
Peak Project +800521.02 Project 80052102
Sefting : Setting
11b_CH1 1205 11b_cHI 205
1la_CH36 1155 1la_CH36 155
BLE(1M)_2480 :7/0 BLE(1M)_2480 7/0
Zigbee_CHIL :20 Zigbee_CHI1 20
1 (@Buvim) Date: 2019.05.16 el (@BuVim) Date: 2019.05.16
1309 1300
1209 1200
I~
100 04|
1000 /| 1000
900 S04
300 a0
700 700
500 500 i
500 e ——— s0.0f [ [
400 B
300) 304
209 200
100 100
550 750, 700 73560 739, 7400, Zat0. 2815 000 00 500 700 900 200 2300 7500, Z700. 3
Frequency (WHz) Frequency (WHz)
site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6G_54 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto
Detector Detector Peak
Avg Project 80052102 Project 800521-02
. Setting : Setting
11b_cH1 1205 11b_cH1 205
1la_CH36 1155 1la_CH36 155
BLE(1M)_2480 :7/0 BLE(1M)_2480 7/0
Zigbee_CHI1 :20 Zigbee_CHI1 20

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11

Simultaneously

Vertical

Fundamental

evel (¢Bu Date: 2019.05.16 1 (¢Buvim) Date: 2019.05.16
1300 1300
1200 1200 T
ol 10
1000 1000
904 900
S0 300 PeAk 7
700 “ 700) { l
B L/ u ;
e B P e o e
504 o # 50 wonplocamiiands
40 400
304 300
200 200
100 100
0 220, 740 560 EED 200, s 000 300 7500 700 1900 2900 2300 2600 2700 EC
Frequency (HHz) Frequency (W)
Site + 03CHI6-HY site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
: RBW:1000000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :800521-02 Project :800521.02
Setting : Sefting :
11b_cH1 1205 11b_CHI 1205
1la_CH36 155 la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHI1 20 Zigbee_CHIL :20
evel (¢Bu Date: 2019.05.16 ) @Buvim) Date: 2010.05.16
1300 1300
1200 1200
1
o 1100
1000 1000
90 900
804 500
700 700
60 609 A5 54
504 o 500 o ]
40 R
304 300
200 209
100 100
0 220, 7540 560 EED 200 s 000 300 7500 4700 4900 200 2300, 200, 2700, o
Frequency (WHa) Frequency (WHz)
Site : 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector +Peak
Avg Project 800521-02 Project 80052102
. Setting Sefting
11b_CH1 205 11b_cH1 1205
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHI1 20 Zigbee_CHI1 :20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

BLE (Band Edge @ 3m)

ANT

Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11l

Simultaneously

Horizontal

Fundamental

e Date: 20190516 ) @Bovim oate: 20180516
1300 1300
1200
1109
1000
500
PEAK BE 7 800 PR 7]
70.0) L
T e 9 B—
™ 50.0¢ memw»ww«»w wiauin
400
300
209 200
100 100
0o 712475 2475 2477 2478 24012432405 2487 2400 2491 2493 2495 2057, 2500 W0 oo Too oo feo. 70 B 2500 2. )
requency (i) Freauency (WHe)
site £03CHI6-HY site £03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition :PEAK_74 3m 91200_1522 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project :800521.02 Project :800521.02
Setting Setting :
11b_cHoL :205 11b_cHot <205
1la_CH36 155 11a_CH36 1155
BLE(1M)_2480 :7/0 BLE(1M)_2480 :7/0
Zigbee_CHIL 20 Zigbee_CHI1 120
e amavimy Date: 20190516 ) @uvim) Date: 20190516
1300 1300
1200 1200
o) 1109 4
1000 1000
a00 500
a0 a0
704 700
o0g W/J W VG BE 5 609 -
500 B — e 500 —— o]
40.0| B
304 300
20 200
100 100
460 246324652467 2463 2471 2473 2475 2477 2478 2461 2403 4G5 2407 2450 2401 499 24952407, 2500 W0 oo Teo. oot 2i0 w0 2500 270, 3000
Froauency (i) Frequency (WHe)
£03CHI6-HY £03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL (Condition 2 AV6_54 3m 9120D_1522 HORIZONTAL
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto  RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Projct 80052102 Project s00521.02
. Sefting Setting :
11b_cHoL :205 11b_cHot 1205
la_CH36 155 lla_CH36 1155
BLE(1M)_2480 :7/0 BLE(1M)_2480 :7/0
Zigbee_CHI11 120 Zigbee_CH11 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11l

Simultaneously Vertical Fundamental

v @Buvim) Dates 20100516 ) @uvim) Date: 2019.05.16
1300 1300
1200 1200
10 1100
1000 1000
504 900
w00 PEAK BE 74 w09 peak 74l
700 700
60 _ + 600 N
50 PR P S SR
400 100
300 300
200 20
100 100
L 512405 2405 2407.2400 401 2453 A5 AT, 7500 G0 w0 100 w6 100 7o B 200 700 000
Frequency () Frequency (HHz)
site £ 03CHI6-HY site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
 RBW-1000.000KHz VBW-3000.000KHz SWT:Auto + RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
P e ak Project :800521-02 Project :800521.02
Setting : Sefting :
11b_CHot 205 11b_cHot 1205
tla_CH36 155 Tla_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHIL ;20 Zigbee_CH11 :20
v dBuvim) Date: 2019.05.16 ) @Buvim) Date: 2019.05.16
1300 1300
1200 1200
10 1100

1000 1000
900 900
s00) s00)

700) 700)
609) AVG_BE b4 00 A6 54
500| 500, J S

S DU B o———
409 L
304 300
200 200
100 100

460 24652465, 2467 2460 2471 24732475, 24772470, 24812465 248524872480, 2491 2403, 2495.2497. 2600 000 T30 1500 1700 1900 200 2300 2600 2700, 000
Frequency (WHa) Froquency (WHz)
Site 03CHI6-HY site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak Detector +Peak

AV g Project 800521-02 Project +800521-02

. Setting : Setting :

11b_cHol 1205 11b_cHo1 1205
1la_CH36 :155 1la_CH36 1155
BLE(IM)_2480 :7/0 BLE(IM)_2480 :7/0
Zigbee_CHI1 :20 Zigbee_CHIL :20

TEL : 886-3-327-3456 Page Number : B54 of B69
FAX : 886-3-328-4978



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

) @Buvim) Dote: 2019.05.16
1300 ) @Buvm) Date:2019.05.15
1200 1300
109 e 1200 .
1000 110
00 1000
500 a0
o i / ug
500 4 709
e el a0
00 O O Y R
S0 0]heerhm
200
a0l
300)
300
200
200
o 100
350 280 . a0 w0 2400 w0 208 000 10 1800 706 1900 200 7300 2500, 2700, 5000
I Freasency (i)
site 103CHI6-HY site 03CHI6HY
Condition PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORTZONTAL
:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Derector ak Detector peak
Peak Project 0521.02 Project 800521-02
Setting : setting
11b_CHo1 1205 11b_CHoL 205
Tla_CH36 1155 tla_CH36 155
BLE(1M)_2480 :7/0 BLE(IM)_2480 7/0
Zigbee_CHIL 115 Zigbee_CHIL 15
) @Buvim) Date: 2019.05-16
1300 ) uvm) Dote:2019.05.15
1200 1300
1109 1200
1009 VT o ]
900 1000
00 s0g
700 ” s00)
00 704
s — — o e
w00 soof el P ]
B
300)
304
200
200
o 10
350 2960 o 0 w90 2400 w0 245 00 w0 100 706 100 200 700 700, 2000, 5000
Frequency (MHz) Freqvency (M
site $03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AV6. 54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector Detector
Av g. Project 180052102 Project 800521.02
Setting : Setting
11b_CHo1 : 11b_CHoL 205
Tla_CH36 Tla_CH36 155
BLE(1M)_2480 BLE(IM)_2480 770
Zigbee_ CHIL Zigbee_CHIL 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

el (Buvim) Date: 2019.05-16 A @Buvim) Date: 2019.05.16
1300 1300
1200 1200
10| /MLM 10|
1000 = 1000
70,0 70,0 }
1
g S R e e ol T SRR e L (AT
500) 50.0jponddictr b
400 409
s00f s00f
200 200
100 100
350 Z0. 7. 2560, 70, 2000, 2410, 2815 000 00 1500 700 1900 2100 2300 2600 2700, E
Freauency (MH2) Frequency (HHz)
site 03CHI6-HY site 03CHI6-HY
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 800521-02 Project 800521-02
Sefting Sefting
11b_CHo1 205 11b_CHo1 205
1la_CH36 155 1la_CH36 155
BLE(IM)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CHI1 15 Zigbee_CHIL 15
el (Buvim) Date: 2019.05.16 1 (dBuVim) Date: 2019.05.16
1300 1300
1200 1209
10| o)
1000 P P 1009
s0.f S04
500 09
700 70|
60| 609 AVG 54
500 —~ — 500 R S R s P3| 2 St
409 R
300) 304
200) 20|
100 100
= 555 557 565 955 T i3 000 TI00. 4500 4700 900 200 200, 200, Z700.
ey i) - Frequency (MHz)
site 03CHI6-HY site 03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6._54 3m 9120D_1522 VERTICAL
RBWA1000.000KHz VBW:0010KHZ SWT-Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto
Detector Peak Detector Peak
Av g . Project 800521-02 Project 800521-02
Sefting Sefting
11b_CHo1 205 1tb_cHol 205
1la_CH36 155 1la_CH36 155
BLE(1M)_2480 7/0 BLE(IM)_2480 70
Zigbee_CHIL 15 Zigbee_CHIL 15

TEL : 886-3-327-3456 Page Number : B56 of B69
FAX : 886-3-328-4978



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

ANT

Mode 6: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch11

Simultaneously

Horizontal Vertical

Peak

Avg.

) 9Buvim) Date: 20190517 el (080 Date: 20190517
1300 1300)

1209 1200)

1109 10,

1009 1000]

904 90

209 PEAKUNI) £ - PEAK(UNID |
00 Wyﬂl—I'UI_FUTJIL/_UI_LI_I_I—L e B X LT e B Sl ERE l BE H o LT

3

509 . ] 60| 5 S
500 Tz 3 504 e 1

409 40

300 300

209 200

109 100

000 4000.6000.8000. 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 400 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MH2)
site +03CHI6-HY site 03CHI6-HY.
Condition + PEAK(UNIT) 3m 91200_1522 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector peak

Project :800521-02 Project 800521-02

Setting : Setting

11b_cHo1 205 1lb_CHol 205

1la_CH36 1155 11a_CH36 155

BLE(1M)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CHI1 15 Zigbee_CHIL 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

Band 1 5150~5250MHz (Band Edge @ 3m)

ANT Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Simultaneously Horizontal Fundamental

) @Buvim) Date: 2019.05.47 evel (dBuvim) Date: 2019.05.47
1300 1300
1200 1200
ol ol

P
1009 | 1000
900 \,« 904
s0f g 80
700) T 700 ——hh—F = = PEAKUHL
sof R 60 ]
500 500f Ao
a0 400
300 304
200f 200
00 100
000 5030 5050, 5070 5090, 590 5130, G050, 5170, 5190, 5210 5230, 5260 00 3300.3500 3700390 100.5300.5500.5700 006700, 7000
Frequency (HD) Frequency (HHz)
Site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK(UNI) 3m 9120D_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +800521-02 Project 80052102
Setting : Setting
11b_cHo1 17 11b_cHo1 7
1la_CH36 :155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 7/0
Zigbee_CHIT :20 Zigbee_CHI7 20

) (@Buvim) Date: 2019.05.47

1300
1200
o
1000 ~
900 |
80
700
60 .

a0
300
200f
00

000 5030, 5050. 5070. 5090 510 5130. 5150 5170 5190, 5210, 5230. 5260

Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Project : 800521-02
Avg. : Left blank
11b_CHO1 217
1la_CH36 :155
BLE(1M)_2480 :7/0
Zigbee_CHIT 120

TEL : 886-3-327-3456 Page Number : B58 of B69
FAX : 886-3-328-4978



seamranas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 7: Ant 0+1 11b Ch1l + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17
Simultaneously Vertical Fundamental
10,0 G 100
704 — 700 ——kh—] = = PEAK(UNY
NP et s A1)
50.0( bl e 50,0V
ag
Site. 03CH16-HY Site. :03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522 VERTICAL
RO 10000006 ¢ Vv 3000 000K SWT Auto oW 0000006 1 V815000 a0Ks . SWT Auto
Detector Peak Detector :Peak
Project 800521-02 Project :800521-02
Peak .
11b_CHO1 17 11b_CHO1 17
11a_CH36 155 11a_CH36 :155
BLE(1M)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CH17 20 Zigbee_CHIT 120
i~
|
80.0| j
00| /
00 4 \
sl |
i T
N
Site. 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 80052102 L ft bl k
Avg. eft blan
11b_CHO1 17
1la_CH36 155
BLE(1M)_2480 7/0
Zigbee_CHI7 20

TEL : 886-3-327-3456 Page Number : B59 of B69
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. :

FR800521-02G

2.4GHz 2400~2483.5MHz (Band Edge @ 3m)

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch17

Simultaneously

Horizontal

Fundamental

evel (dBuvim) Date: 2019.05.47 1 (¢Buvim) Date: 2019.05.47
1300 1300
1200 1200 E
ol y 10
/
1000 1000
904 900
S0 300 PRk
700 / 700
60 o 500
YIS SRR Y P
504 SO0k
40 400
304 300
200 200
100 100
350 7360, 710, 2580 z 200, Zat0. 245 000 300 7500 700 1900 2900 2300 2600 2700 EC
Frequency (HHa) Frequency (W)
Site + 03CHI6-HY site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition +PEAK_74 31m 9120D_1522 HORTZONTAL
: RBW:1000000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :800521-02 Project :800521.02
Setting Sefting :
11b_cH1 7 11b_CHI 17
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHIT 20 Zigbee_CHI7 :20
evel (dBuvim) Date: 2019.05.17 ) @Buvim) Date: 2010.05.47
1300 1300
1200 1200
o 1100
1000 1000
90 900
700) a 700
o /\/[\\) 9 5 54
504 500 —
40 B e e—
304 300
200 209
100 100
350 7360, 70, 7560 390, 2400 Zat0. 2415 000 300 7500 4700 4900 200 2300, 200, 2700, o
Frequency (WHz) Frequency (WHz)
Site : 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition + AV6_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector
Av g Project 800521-02 Project 80052102
. Setting Sefting
11b_CH1 7 11b_cH1 17
1la_CH36 155 1la_CH36 1155
BLE(1M)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHIT 20 Zigbee_CHI7 :20
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch17

evel (dBuvim) Date: 2019.05.47 1 (¢Buvim) Date: 2019.05.47
1300 1300
1200 1200
ol sl 10 !
1000 s 1000
904 v 900
S0 300 PeAk 7
700 700
60 500 o
T " ol
50 500
40 400
304 300
200 200
100 100
350 7360, 710, 2580 FED 200, Zat0. 245 000 300 7500 700 1900 2900 2300 2600 2700 EC
Frequency (HHa) Frequency (W)
Site + 03CHI6-HY site +03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition +PEAK_74 3m 9120D_1522 VERTICAL
: RBW:1000000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
Peak Project :800521-02 Project :800521.02
Setting : Sefting :
11b_cH1 7 11b_CHI 17
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHIT 20 Zigbee_CHI7 :20
evel (dBuvim) Date: 2019.05.17 ) @Buvim) Date: 2010.05.47
1300 1300
1200 1200
o — 1100 1
1000 1000
90 900
804 500
700 700
60 609 A5 54
500 Vai 500 s | emm————
—
400 e
304 300
200 209
100 100
350 7360, 70, 7560 250, 2400 Zat0. 2415 000 300 7500 4700 4900 200 2300, 200, 2700, o
Frequency (WHz) Frequency (WHz)
Site : 03CHI6-HY site +03CHI6-HY
Condition AV6_BE_54 3m 9120D_1522 VERTICAL Condition + AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW-0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector +Peak
Avg Project 800521-02 Project 80052102
. Setting Sefting
11b_CH1 7 11b_cH1 17
1la_CH36 155 1la_CH36 1155
BLE(1M)_2480 7/0 BLE(1M)_2480 :7/0
Zigbee_CHIT 20 Zigbee_CHI7 :20
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BLE (Band Edge @ 3m)

) @uvimy Date: 20190517 o 0By Date: 20190517
1300 1200
1200 1200
1100 110, -
~
1000 / 1000
900 500
g / \ 70d i
500 v J 60 o e -
500 S0 e A b O
400 400
300 309
200 204
100 109
50 2463 2405.2467 2468, 2471 2475 2475, 2477 2478, 2401 24532405 2467 2400 2491 2499 T4 24T, 2500 G0 W00 00 o6 1800 7o 700 2500 700, 000
Frequency (He) Freauency (WHz)
site £03CHI6-HY site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Defector Peak
Peak Project +800521-02 Project 800521.02
Sefting : Setting
11b_cHot 17 11b_cHot 7
1la_CH36 :155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 70
Zigbee_CH1T :20 Zigbee_CHIT 20
) guvimy Date: 20190547 el @Bovim) Dates 20190517
1300 1300
1200 1200
1100 100 1
1000 1000
300 504
700 \ 704
500 05 ) w0o 1 HH )
S0 e e e e e | 500) ST B | ——
400 B
300 300
200 204
100 109
G 572460 247 24T 24T AT ZATO ZA 24T 7 7500 G0 W00 00 o6 1600 7o 200 2500 700, )
Froquency (e) Freauency Wz}
site £03CH16-HY site 03CHI6-HY
Condition + AVG_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 91200_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Defector Peak
Avg Project :800521-02 Project 800521-02
. Setting : Setting
11b_cHot 17 1ib_CHot 7
1la_CH36 :155 lla_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 70
Zigbee_CHIT :20 Zigbee_CHIT 20
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Simultaneously

Vertical

Fundamental

) (@Buvim) Date: 2010.05.17 evel (Buvim) Date: 2019.05.47
1309 1300
1200 1200
ol ol -
1009 1000
900 904
0 PEAK_BE 74 80 PERK 74
700 \ 700
500 60
X F P R B Wittt
500 500
00 40
300 304
200 200
100 100
60 47124732475, 2477 2470 2481 248 7 0 000 00 500 700 900 200 200 200, 2700, 3000
Froquency (Wiz) Frequency (HHa)
St +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project +800521-02 Project 80052102
Setting : Setting
11b_cHot 17 11b_cHo1 7
1la_CH36 1155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(IM)_2480 7/0
Zigbee_CHIT :20 Zigbee_CHI7 20
) (@Buvim) Date: 2019.05.17 evel (@BuVim) Date: 2019.05.47
1309 1300
1200 1200
o) o) .
1009 1000
900 904
800 w0
g \ 700
500 E 504 LY E—
400
300
200 200
100 100
450 2463 24552467 2460.2474.2473.2475. 2477 2470 2481 2483 2485 2487 2480 2491 2493.2495.2497. 2500 000 00 4500 700 1900 700, Z300. 00,2700 3
[ ) Frequency (WHz)
Site +03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHZ VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
Av g Project :800521-02 Project 800521-02
. Setting : Setting
11b_cHo1 17 11b_CHoL 17
1la_CH36 1155 1la_CH36 155
BLE(IM)_2480 :7/0 BLE(1M)_2480 7/0
Zigbee_CHIT :20 Zigbee_CHIT 20
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Zighee (Band Edge @ 3m)

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Simultaneously

Horizontal

Fundamental

1 @Buvim) Date: 20100517
1300) ) @Buvim) Date: 2019.05.47
1200) 1300
109 = 1200 .
1000 A 109
900 / 1000
a00) / 0y
700) N - =9 PERICTA
500l \ N 00 V
Y PR 500 .
PO SR SR
S0ttt
w9
400
300)
309
200)
09
o 109
o g s fw B g g aw  aw T R T T W™ W~ e 5500
requency (MHr) Freauency (2
site :03CH16-HY site £ 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 HORTZONTAL Condition PEAK_74 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :800521.02 Project +800521-02
Setting : Setting
11b_CHo1 17 11b_CHoL 17
11a_CH36 :155 11a_CH36 155
BLE(1M)_2480 :7/0 BLE(IM)_2480 :7/0
Zigbee_CHIT :20 Zigbee_CHIT 20
1 Date: 2010.05.17
1300 1 aBovm) Date: 2019.05.47
1200) 1300
o 1200 ;
900) 1000
00 909
700) o9
709
b / %
7 \,aﬂ v S b 54
s00)
100 509 N i oo v oS o= || E———e——
P R
300)
300
200
09
9 109
o s B T Do g . w0 T B T o
Frequency (wHa) Freauency (Hz)
Site :03CHI6-HY site £ 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522 HORTZONTAL Condition AVG_54 3m 91200_1522 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:I000.000KHz VBW:0.010KHZ SWT:Auto
Detector +Peak Detector Peak
Av g. Project 180052102 Project 180052102
Setting : Setting
11b_cHo1 17 11b_cHot 7
la_CH36 1155 la_CH3e 155
BLE(IM)_2480 :7/0 BLE(1M)_2480 7/0
Zigbee_CHIT :20 Zigbee_CHIT 20
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Avg.

]

AVG BE 54
409
300
200
100
T TN 2450, 2460 2470, 2480, 250 2500
Froquency (WHa)
Site :03CHI6HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL
: RBW1000000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project :800521-02
Setting
11b_Ho1 17
1la_CH36 155
BLE(1M)_2480 :7/0
Zigbee_CHIT 20

Simultaneously Horizontal Fundamental
s00 |
60.) W“‘“’"«\M o i .

R T0000006 £ EWEI000000K 5 SWTAuto
Peak Detector Peak L ft bl k

Proen “Boosetoz
e et blan
11b_CHO1 17
1la_CH36 155
BLE(1M)_2480 :7/0
Zigbee_CH17 20

Left blank
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

ANT Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch17

Simultaneously Vertical Fundamental

el (4B Date: 20190517 A (@BuVim) Date: 2019-05-17

1
0| 100
1000 1000)
90| 900)
200 800 PERK 74,

70d / 709 m’
5
s0q N e o0 — L

509 0o A
o 100
509 309
209 200
109 109
N T T Y D = ™ D T
recuoney ) Treasonc i
site J03cHIo-HY site <03CHI6-HY
Condition {PEAK _BE_74 3m 012001522 VERTICAL Concition {PEAK_74 3m 91200_1522 VERTICAL
{RBW:I000.000KHz VBWE3000.000KHz SWTAuto RBW:I000 000K+ VBW:3000.000KHz SWTiAuto
betector ek detector Peak
Peak Project 80052102 project -800521.02
Sefting Setting :
11b_CHO1 17 11b_CHO1 17
1la_CH36 155 1la_CH36 1155
BLE(1M)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CHIT 20 Zigbee_CHI7 120
sel (dBuVim) Date: 2019-05-17 | (dBuVim) Dute: 20194547
130.0{ 1300
120.0/ 1200

1000 o 1009
900
- [N \
/ \
60| < 600 G 5
504 p\ - 500) e
o ] — |

400 B
300 300
204 200
109 100
R < TN T R 7 R T T T 000 400 1600 4700 4900 200 700 2500. 2700 o
roquency (i) Freauency (1)
site 03CHI6-HY site £03CHI6-HY
Condition AV6_BE_54 3m 91200_1522 VERTICAL Condition +AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector +Peak
AV g . Project 80052102 Project 80052102
Setting Setting
11b_CHo1 7 11b_CHo! 17
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 70 BLE(1M)_2480 17/0
Zigbee_CHIT 20 Zigbee_CHIT 120
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Report No. : FR800521-02G

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Simultaneously

Vertical

Fundamental

Date: 20190517

o
- / \\

i)

100

PERK_BE_T4

oy |
9 \Mww”m\qAMJ Connd

ST

Avg.

430 2440, 250, 2450 2470, 2280, 2 7500
Freauency (Miz)
site :03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak Detector +Peak L ef an
Project 800521-02 t
Setting
1lb_CHol 17
11a_CH36 155
BLE(1M)_2480 7/0
Zigbee_CHI7 20
el (@Buvim) Date: 20190517

X A6 BE 54
400 =
304
200
100

430 2840 2450, 2460 2470, 2480, 250, 7500
Frequency (WH)
Site 03CHI6-HY
Condition AV6_BE_54 3m 91200_1522 VERTICAL
RBW:1000.000KHz VBW-0010KHZ SWT:Auto
Detector peak
Project 800521-02
Setting
11b_cHo1 7
1la_CH36 155
BLE(1M)_2480 7/0
Zigbee_CHI7 20

Left blank
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2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (Harmonic @ 3m)

ANT

Mode 7: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zigbee Ch17

Simultaneously

Horizontal Vertical

Peak

Avg.

el (080 Date: 20190517 ) 9Buvim) Date: 20190517
1300) 1300
1200) 1209
0, 1109
1000) 1009
90 904
809 - PEAK(UNID | 209 PEAK(U)
700 WFUSILH.I.I_HL A ES R B e e B e S B B e A 2oo IR e P e A
3
600 2 65| 0.0 WS
509 = o 509 e 14
409 400
300 300
200 209
100 109
000 4000.6000.000. 12000, 16000 20000, 24000, 70000, 32000, 36000, 40000 1000 4000.6000.8000 17000, 16000, _ 20000. 24000, 20000, 32000, 36000, 400
Freauency (MH2) Frequency (MHz)
site 03CHI6-HY. site +03CHI6-HY
Condition PEAK(UNIT) 3m 9120D_1522 HORIZONTAL Condition + PEAK(UNIT) 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Project 800521-02 Project :800521-02
Setting : Sefting :
1lb_CHol 17 11b_cHo1 7
1la_CH36 155 1la_CH36 1155
BLE(IM)_2480 7/0 BLE(1M)_2480 7/0
Zigbee_CHIT 20 Zigbee_CHI7 i20
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR800521-02G

Emission below 1GHz

2.4GHz 2400~2483.5MHz and Band 1 5150~5250MHz (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

Mode 5: Ant 0+1 11b Ch1 + Ant 2 11a Ch36 + Ant 2 BLE 1M Ch39 + Ant 3 Zighee Ch25

Simultaneously

Horizontal

Vertical

QP/
Peak

Date: 2019.06.25

Date: 2019.06.25

743
6
529
574
514

ap)

4517]

400)

| m—
g

43 . 2 " 5 ,,
28 Ay
2 MU
14
4
51

T R R (T

03CH16-HY
QP 3m BILOG_47020806 HORTZONTAL

eal
80052102

700, s0o. %00 1000 0 100, 2
Frequency (MHz)
Site £ 03CH16-HY.
Condition + QP 3m BILOG_47020&06 VERTICAL
Detector +Peak
Project +800521-02
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Appendix C. Duty Cycle Plots

Antenna Band Cyl?:lIJ;{O %) T(us) | 1/T(kHz) S\éﬁivr:/g Fac?g:{ dB)
- Bluetooth —LE for 1Mbps 60.22 380 2.63 3kHz 2.20
0+1 802.11b for Ant O 100.00 - - 10Hz 0.00
0+1 802.11b for Ant 1 100.00 - - 10Hz 0.00
0+1 802.11a for Ant O 100.00 - - 10Hz 0.00
0+1 802.11a for Ant 1 100.00 - - 10Hz 0.00
2 802.11a 100.00 - - 10Hz 0.00
3 Zigbee 100 150 6.67 10Hz 0.00

Bluetooth — LE for 1Mbps

RBW 10 MHz
«VBW 10 MHz

Ref 20 dBm *Att 20 dB SWT 3 ms

20 Offfet 25fa dam

A

VL

3DE

Center 2.44 GHz 300 us/

Date: 27.APR.2019 02:52:27
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

<Ant. 0>
2.4GHz 802.11b

RBW 10 MHz
~VBW 10 MHz

Ref 35.4 dBm *~Att 20 dB SWT 5 ms 85.000
Offget 2514 dB Marker 1 [(T1 I
-3
- 0.0¢ C . |ES
-
=
-
B
-2 3DE
-2
-5
|-
Center 2.412 GHz 500 us/

Date: 26.APR.2019 04:04:11

5GHz 802.11a

RBW 10 MHz delta 3 [T1 )
~VBW 10 MHz o

Ref 30 dBm ~Att 20 dB SWT 5 ms 1.

-70

Center 5.18 GHz 500 ns/

Date: 26.APR.2019 15:34:11
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<Ant. 1>
2.4GHz 802.11b

RBW 10 MHz
~VBW 10 MHz

Ref 35.4 dBm *~Att 20 dB SWT 5 ms 5.000
Offget 2514 dB Marker 1 [(T1 I
-3
: =
B ‘
-
=
-
B
-2 3DE
-2
-5
|-
Center 2.412 GHz 500 us/

Date: 26.APR.2019 04:04:39

5GHz 802.11a

RBW 10 MHz
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms 1.

=
=70
Center 5.18 GHz 500 ps/
Date: 26.APR.2019 15:34:44
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR800521-02G

<Ant. 2>
5GHz 802.11a

RBW 10 MHz
~VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms 1.000

30 offpet 28|dB Marker
w FPOT A o g A, A 000 L et £
WPy & ApR¥ e e o

»

-70

Center 5.18 GHz 500 ns/

Date: 26.APR.2019 14:30:50

<Ant. 3>
Zigbee

RBW 10 MHz belta 3 [T
~VBW 10 MHz 0.09 dB

Ref 20 dBm *Att 20 dB SWT 5 ms 50.000000

20, offfet 25f4 aB Marker

[ = cooboo - N

== |,

Center 2.435 GHz 500 ns/

Date: 27.APR.2019 05:20:33

—THE END————
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